0101
0102
0103
0104
0201
0202
0203
0204
0301
0302
0304
0305
0305
0501
0502
0503
0601
0701
0702
0703
0704
0705
0801
0802
0803
0804
0805
0806

FRAMEESY STEM...c..iiiiiie ettt ettt h b bbbt et b e it e bt eb e e bt e bbb b et b aesaesneneeneeneene 04

OVERHEADGUARD.......ootititeeeetet ettt ettt ettt a e a e et s s e et ettt et e eateb e e bt e a e s bt eu e sa e st s s et et ensenneseeseeneeueeueeueenes 06
FLOORBOARD.......cotiteeitetet ettt ettt ettt ettt h sttt sttt et e et ea e bt eb e bt eh e bt e bt e st b et et e s s enteatebteb e ebeebe bt b bt n e n s nnen 10
HOOD&SEAT ...ttt ettt st h et a e e ettt e a e e ae e bt bt bt s bt sb e s a e b e et st e st eae e bt ea e e bt eb e bt e b sbena et aese et eneae 12
OPERATIONSYSTEM....otiitiititiitintitet ettt sttt ettt ettt e h e bt bbbt bbbt e bt bt eaeeu e e bt eb e b b e e b s b b ennene 14
BRAKECONTROLUNIT ..ottt ettt ettt st sttt sa ettt et et ea e et e eb e eb e e bt s bt she st st st et et estestentebeebeeuesaestentens 18
STEERINGCOLUMNASS’ Y ..ttt ettt sttt b bbbttt et s e bt e bt e bt e bt e bt e bbb b et e bt et e st et e st ebeebeene 20
VALVECONTROLLINKAGE........coottteteit ettt ettt ettt et sttt st sh et b et s ae et sb et st et ebeenaeeanenbeeanenneeane 24
DRIVINGSY STEM.....oiiititiiteteitee ettt sttt ettt ettt ettt e b e sae e b e eat e bt e aeesb e e et e bt e e e e sa e ea s e eb e eae e bt e et e sbeeat e bt entenaeemnenneennenaeenne 28
DRIVERWHEEL......c..eoiiiti ettt ettt sttt et sttt h et sat et e b et e sae et sae et e e bt e b e sae et e e bt et e sbeeaeeueentenaeen 30
WHEELBRAKE ...ttt ettt b e e et a e et e b e e ot e bt ea s st e e et e bt eat e nb e e et e bt e st e sbeeabesbe et e ebeenbesae et e eaeentes 32
TRANSIMISSION. ...ttt ettt et b e ettt e et bt ea e s bt e et e bt ea b e s bt ea bt e bt et e e bt ea bt sh e et e eb e et e sht et e eb s et e eat e bt ebbenteeat e beeunenbeennens 36
ITRANSMISSIONT ...ttt ettt ettt h e e s h e st ae e e et e et e aeeh e e bt e bt e b e b e b e b et e e e e e et e e et eaeeueeneeneenesaenee 40
STEERINGAXLE&WHEELASS’ Y ...ttt ettt e 44
STEERINGANXLE. ...ttt ettt ettt ettt h e s h e a e ettt e st e st e a e bt e bt e bt e bt e b e be e s e st et eseeaeeueeueeaesuesbesbe b e 46
STEERINGCYLINDER....c..oiiiiiet ettt ettt sttt et ettt e at e u e s b e s bbb s bt a et et e st eaeeueebesaeebe st sbe b e b eaene 50
ELECTRICSYSTEM.....oiiiiiiiitetet ettt ettt e et ettt ettt eh e bt e h e bbbt e ettt ettt es st bt ebeebeebeebesuenaenaenen 52
THYDRAULICSY STEMIL. ..ttt ettt ettt sb e bbb bbbttt e st et e bt e bt e bt bt b e b sbe b b nae e 56
2ZHYDRAULICSY STEMZ.....oiiieeet ettt ettt ettt sttt eh et sttt e bt e a e s ae e bt su e et e bt et e eaee st e eue et e saeenneeunenteenn 58
BHYDRAULICSYSTEM3 ...ttt sttt et sttt et et sttt bttt s be et sh et e e bt et she et e bt et saeemneebeentesaeennenuee 60
AHYDRAULICSYSTEMA ...ttt ettt sttt et st e h et s ae et s h et she e bt sa et e bt et e sbe et e eae et e suee bt eanennenae 62
SHYDRAULICSY STEMS ...ttt ettt sttt ettt sttt e he et s bt et s bt et e bt et sbe et sbe et e sbeemaeebe et e nbeennenuee 64
WIDE-VIEW2-STAGEMAST ...ttt ettt ettt sttt at ettt e bt et e st eat e bt easesb e e et e st e et e bt eabenae et e ebeennenueenee 66
WIDE-VIEW2-STAGEMASTASSEMBLY ...ttt 68

( WIDE-VIEW2-STAGEMASTASSEMBLY TRIPLEVALVE ..o 74
WIDE-VIEW2-STAGEMASTASSEMBLY QUADRUPLEVALVE)......ccoiiininineieeiceieteteeeeeeee 82
WIDE-VIEW2-STAGEMASTHOSEASSEMBLY .....oouiiiiiiiiinineneneneteeetetet ettt 90

( WIDE-VIEW2-STAGEMASTHOSEASSEMBLY TRIPLEVALVE ...t 92


Lainey
0807宽视野二级门架油管总成(四联)WIDE-VIEW2-STAGEMASTHOSEASSEMBLY（QUADRUPLEVALVE)..............................................96

0808链条总成安装（二级宽视野）CHAINASS’YINSTALLATION(2W)..................................................................................

.............................103

0809宽视野二级门架起升缸WIDE-VIEW2-STAGEMASTLIFTCYLINDER...................................................................................

.......................104

0901起升系统安装（二级全自由）LIFTSYSTEMINSTALLATION(2F)...................................................................................

..............................106

0902门架（二级全自由）MAST(2F).............................................................................................................

..............................................................110

0903链条总成安装（二级全自由）CHAINASS’YINSTALLATION......................................................................................

..................................114

0904起升油缸安装（二级全自由）LIFTCYLINDERINSTALLATION(2F).................................................................................

............................116

0905左侧起升油缸（二级全自由)LEFTLIFTCYLINDER(2F)..........................................................................................

.........................................120

0906右侧起升油缸（二级全自由）RIGHTLIFTCYLINDER(2F)........................................................................................

......................................122

0907中间起升油缸（二级全自由）MIDDLELIFTCYLINDER(2F).......................................................................................

....................................124

0908起升管路系统（二级全自由)HYDRAULICSYSTEMOFLIFTSYSTEM(2F)...............................................................................

......................126

0909三联管路系统（二级全自由）HYDRAULICSYSTEMOFTHIRDPIPELINE(2F)...........................................................................

..................128

0910四联管路系统（二级全自由）HYDRAULICSYSTEMOFFOURTHPIPELINE(2F)..........................................................................

...............134

1001起升系统安装（三级全自由）LIFTSYSTEMINSTALLATION(3F)...................................................................................

..............................138

1002门架（三级全自由）MAST(3F).............................................................................................................

...............................................................142

1003链条总成安装（三级全自由）CHAINASS’YINSTALLATION(3F)..................................................................................

................................147

1004起升油缸安装（三级全自由）LIFTCYLINDERINSTALLATION(3F).................................................................................

.............................148

1005左右起升油缸（三级全自由）LEFT&RIGHTLIFTCYLINDER(3F)...................................................................................

...............................152

1006中间起升油缸（三级全自由）MIDDLELIFTCYLINDER(3F).......................................................................................

....................................154

1007起升管路系统（三级全自由）HYDRAULICSYSTEMOFLIFTSYSTEM(3F)..............................................................................

....................156

1008三联管路系统（三级全自由）HYDRAULICSYSTEMOFTHIRDPIPELINE(3F)...........................................................................

..................160

1009四联管路系统（三级全自由）HYDRAULICSYSTEMOFFOURTHPIPELINE(3F)..........................................................................

...............164

1101倾斜油缸TILTINGCYLINDER................................................................................................................

.............................................................170

1102倾斜油缸TILTINGCYLINDER................................................................................................................

.............................................................172


0807
0808
0809
0901
0902
0903
0904
0905
0906
0907
0908
0909
0910
1001
1002
1003
1004
1005
1006
1007
1008
1009
1101
1102
1103
1104

( )JWIDE-VIEW2-STAGEMASTHOSEASSEMBLY QUADRUPLEVALVE).......ccooiiniiiiins e 96

CHAINASS YINSTALLATION(ZW). ..oovveeeoeeeeeeeeeeeeeeseeeeeeeesesesessesessseessessssssssesesssssssessssessssssssesesesssesssseessesn 103
WIDE-VIEW2-STAGEMASTLIFTCYLINDER .......vccocooeeeeeeeeeeeeeeeeeeeessesesesseesseesssssssssesssessesssseeeessssssssesesessssssssessessssesees 104
LIFTSYSTEMINSTALLATION(ZF).. oo ooveeeeeeeeeeeeeesseeeeeseeeeeeeeesssesessssesesssssssssseeesssesssssssessssssssseesessseeessssessssssssees 106

IVIAST(2F ). eeeeeeeeeeeeee e eeeeeeeseeeesseees e seseeeeeseee e ee e s s s e e e e e s essseseeeseeeeseeeeessssseseenes 110
CHAINASS' YINSTALLATION. ... .eeeeeeeeeeeeeeeeeeeeeeseeessseeeeeeeseseeeeseesesessssseeesessseeeesensessesessseesssssseeeeeesseseesseeee 114
LIETCYLINDERINSTALLATION(ZF).....oooooeeeeeeeeeeeeeeseseseeeseeeseeeeeeseseessssesessssssseeeesseseeessessesessssseseeeessssesssseees 116
JLEFTLIFTCYLINDER(ZF).ovvveoooooeee oo eeeeeeseseeeeesseseesesseeeseessssssesssesssssssssseeeesssssssseessssessessseeessssssssseeeesssessesseessseees 120

RIGHTLIFTCY LINDER(ZF).....ovoeeeeeeeeeeeeeeeeeeeeseeeeseeeessesssseesessssessssssessssssssssssesesesssssssssessssssssssesesessssssseeesseees 122
MIDDLELIFTCYLINDER(ZF)...vcoceeoeoeeeeeeeeeeeeeeeeeeessssessseeessesssssseesessseesssssssesssssssseseesesessssseesssssssseeeeesesssessesee 124

JHYDRAULICSY STEMOFLIFTSYSTEM(2F).....cccoeerreeeeeeeeeeeeeeeeeeeeesessesseseesessssseeeeessesessssseeessssseseeseseesessssseeen 126
HYDRAULICSYSTEMOFTHIRDPIPELINE(2F)....oovvveeeceeeeeeeeeeseeeeeseeeeeeeeseessesessseeeessseseeeeseeeesesssseeesssssseeeeennne 128
HYDRAULICSYSTEMOFFOURTHPIPELINE(ZF). ..o eeeeeeeeeeeeeoesessesseseeeeseeseeseseessssessseseeesessssssssenesssssssesseeee 134
LIFTSYSTEMINSTALLATION(BF)- o rreoooveeeeeeeeeseesseseeeeeeseessseesessssssssssseessesssssssessssssssssssesssssssssesseseessssseesesseeees 138

IVIAST (B ). eeeeeeeeeeeeseeeeseeeeeeeeeeseeeesseseeee e ese e st s e e e ssse s eeseeeeesssseeneeenes 142
CHAINASS' YINSTALLATIONGF....eeeeeeeeeeeeeeeeeeoeeseseeeeeesseseseeseesesssesssssesssssssseeeseeeseesssseesssesssseeeseesssesssesee 147
LIFTCYLINDERINSTALLATION(BF)...cooooeveeeeeeemeeeeeeeseseeeseeeseeeseeseesesssssssessesesseeeesessesesssssssesssssesseeensssesssseeee 148
LEFT&RIGHTLIFTCYLINDER(BF)....occoeeeeeeeeseeeeeeeeeeeeeeseeeeeessesesessseseeeeeseseeessessseeesssssseeeeesesesssssseessssssseeeeenes 152
MIDDLELIFTCYLINDER(BF)..ovvooeeeooeeeeeeeeeeseeseeseeeseesessssseeesssssesssessesessssssssssessssssssseessessessssseesssssssssseeenesseseen 154

HYDRAULICSY STEMOFLIFTSYSTEM(BF)..ovvvveooeeeeeeeeseeeeeeeseeeeeessessssesseesesssssseesssesssesesssssesssssssseseessessssseee 156
HYDRAULICSYSTEMOFTHIRDPIPELINE(3F).... o ovvevveeeeeeeeeeeesesseeeeeeesseeeeeeseeessesseesssssssseeseseessessssssessssseseee 160
HYDRAULICSYSTEMOFFOURTHPIPELINE(SF).....oeeeeeeeeeeeeeeeeeeeeeeseseeeeseeseeeeeeesssesesssesssessssssseeeeeeesseesssseee 164
TILTINGCYLINDER ... oo oeeeeeeeeoeeesee oo eeeeeeeeeseeseeeesssee e esseessssseeeeses e esseseeeseseeeeseseeeeeesseseeeeseseeeesesseesssessseseeeeeseeesesseeesesseeeeeenees 170
TILTINGCYLINDER oo oooovoeeeeooeoee e eeeeeeeeesesseeseses e oo eeeseseeseeeee e 2 2o s s 2 e e e st eeeeeeeesssssseeeenens 172
FORKCARRIAGE.......................................................................é ................................................................................................................ 174

SIDESHIFTER(OPTIONAL ottt ettt et ettt ettt s sttt b e b b ettt sbe et et seeae st s s neene 178



0101 £ 5 %% FRAMEE SYSTEM




0101 &£ 5 %% FRAME SYSTEM

Fs

O]

FES Part No. FA1 4 Fk Part Name - i& F H 4 Applied Date %1% Remark
Index No.
1 C30J2-G1000 Frames el 1
2 C30A1-G0001 Drive Axle Mounting Plate URBHr 2R 2
3 C30J1-G2001 Counterweight (iR 1
4 C30A1-G2100 Traction pin A5 1
5 C30A1-J0006 Hoisting hole cover LS 2
6 C30A1-J0001 Pedal L e B 1
7 C30A1-J0002 Pedal R AR 1
8 C30A1-J0003 Right Rubber Gasket FG IR 1
9 C30A1-J0004 Left Rubber Gasket TERRIB AR 1
10 GB/T6170 Nut M8 IEEE M8 4
11 GB/T5785 Bolt M16x1.5x75 NIRRT CRIESD M16x1.5x75 4
12 GB/T93 Spring washer 16 FrRUEBL TR 16 4
13 GB/T97.1 Flat washer 16 FHEE 16 4
14 C30A1-G2002 Counterweight shims SPATE I 2
15 GB/T93 Springboard M30 2k M30 2
16 GB/T5786 Bolt M30*2*190 #2 % M30*2*190 2
17 GB/T818 Screw M8*16 Dacromet- 8.8 PINAI P B S IR AT 6
18 GB/T93 spring washer M12 P 25 1 P 4
19 GB/T97.1 flat washerM12 5] 4




0102 #*1ii4E OVERHEAD GUARD




0102 #Ti4E OVERHEAD GUARD

J¥ Index A Part E4F Part Name s 1% Fil H 3 Applied Date %7 Remark
No. No.

1 C30A1-H0007 | Rectangular pipe cap M 2

2 C30A1-H4000  |Hood crossbar HUEREAT 1

3 C30A1-N2000 Headlamp HERAT 2

4 C30A1-H6000 | Right Lamp Holder Weldment kT B s A 1

5 C30A1-N1000 Light ) 2

6 C30A1-H5000 |Left Lamp Holder Weldment JE AT B 1

7 C30A1-H7000 | Rearview mirror SRR 1

8 C30A1-N6000 | Tri-color Combination Lamp —AENT 2

10 C30A1-NNO00 | Warning light IRAT 1 %
9 C30A1-N0012 | Warning Light Mounting Plate ORAT ZHMR 1 bistf|
1 C30B1-H2000 Left hind leg 7 Je g 1

12 C20J2-H3000  |Right hind leg i E 1

13 C30B1-H1000 |Roof assembly T ik 1

14 GB/T818 Screw M5*60 IRET 4

15 GB/T 802 Nut M8 i AR R 1

16 GB/T93 Lockwasher 8 Gk 1

17 GB/T97.1 Plain washer 28 e 1

18 C30A1-H0002 | Solenoid (electronics) 218 M25 2

19 C30A1-H0001 license plate frame JEHEAE 1

20 GB/T96 Flatwasher @8 -2 4

21 GB/T93 Flatwasher ®8 Pt 2 H 4

22 GB/T5783 Bolt M8*16 N SR I AR AL 4




0102 #Ti4E OVERHEAD GUARD




0102 #'Tii4E OVERHEAD GUARD

J¥ Index FA Part E4F Part Name uE 1% Fil H 3 Applied Date %7 Remark
No. No.
23 C30J1-N4000A | Right Headlight Harness FRTHT IR 1
24 C30J1-N4000A | Left Headlight Harness FERTHT &R 1
25 C30J1-N5000A | Tail Light Harness JRITERTR 1
26 GB/T5783 Bolt M10*35 AY; P JEy £ 4
27 GB/T93 spring washer M10 T v L 3 2 4
28 GB/T97.1 flat washer M10 ] 4
29 GB/T6170 Nut M10 B BE 4
30 GB/T5783 Bolt M12*25 VAViiPY yEEty - e 4
31 GB/T93 spring washer M12 o v L S P 4
32 GB/T97.1 flat washerM12 T 4




0103 JE#2kX FLOOR BOARD

10



0103 JE#k3X FLOOR BOARD

Ho

7 Index | Ff4i'5 Part No. T4 K Part Name N i&H H 1 Applied Date #%7E Remark
o.
1 C20B1-G4001 Front bezel IEEDT 1
2 C30A1-N5000 Horn LN 1
3 C30J2-G6000 Instrument Frame Weldments {3 42120} 1
4 C30J1-ND000 Accelerator piliprE 1
5 C30J2-J000C Front Floor Rubber Mats B HARAG  E 1
6 C20J1-G4000 Front floor T HIAR 1
7 C30J1-G3000 Backplane Ji HdR 1
8 C30A1-J0003 Storage box T 1
9 GB/T96 Flatwasher KELE 4
10 GB/T93 Flatwasher 10 R 2 S 6
1 GB/T5783 Bolt M10*25 INAERIE AR AR 4
12 GB/T5783 Bolt M8x16 INAERIE AR AR 1
13 GB/T93 Lockwasher 28 L 3
14 GB/T97.1 Plain washer @8 A 3
15 C30B5-K9000 Pin shaft $30*90 GELd 2
16 GB/T5783 Bolt M10x20 INHERIR R AR AL 2
17 GB/T5783 Bolt M8*25 A 2
18 GB/T6170 Nut M8 IR EE 2
19 GB/T818 Screw M8*16 Dacromet- 8.8 7S AT ISk MG RE] 2
20 GB/T5783 Bolt 16*35 IS AR IR R AR 6
21 GB/T93 Springwasher M16 AR 6
22 GB/T97.1 Flatwasher M16 i 6

11




0104 HLEX K EERH HOOD & SEAT

12



0104 Yl E# KM% HOOD & SEAT

F Index | Ef4%5 Part No. EH4FR Part Name % No. | i&H HIH Applied Date #%1E Remark
1 C30A1-J4000 Bolt M8*16 M TE I ke 2

2 KOFL6-42221 Hood rear cover HUERJE R bR 1

3 C30A1-JA000 Seating JEE g 1

4 C30A1-H0002 Solenoid M32 HZR 1

5 K9FL6-40501 Hood HLEE 1

6 C30A1-J5000 Hinges Bk 2

7 GB/T5783 Bolt M8X16 N SR IE AL AR AL 6

8 C30A1-J3000 Gas spring iy 1

9 GB/T6170 Nut M8 IR EE 2

10 GB/T882 Pin with holeM10X45 LBl 2

1 GB/T97.1 Flat washer M10 P 2

12 C30A1-J0007 Bearing bush10X12X20 B il R 2

13 C30A1-J6000 Hood Locks ML BB 21 1

14 GB/T93 Spring washer M8 i 6

15 GB/T97.1 Flat washer M8 i 6

16 GB/T91 Pin M3X20 FF 4 2

17 C30A1-N7001 SEAT SWITCH JEAGF R 1

18 C30A1-JA001 SEAT BELT A 1 1

13




0201 #/E%&%4 OPERATION SYSTEM

14



0201 #/F %% OPERATION SYSTEM

¥ Index | ZFEF4i 5 Part No. FE4 K Part Name AL 1% F H 3 Applied Date #%7E Remark
No.

1 C30A1-F2000 Multiway Valve Manipulator Assembly | 22 % [ 4 2 iz 1%, 1 ZJk TWO-THROW

1 C30A1-F2000-3 Multiway Valve Manipulator Assembly | 22 ¥ [ 42 4 i %, 1 =% THREE-THROW

1 C30A1-F2000-4 Multiway Valve Manipulator Assembly | 22 ¥ [ 4 4 i %, 1 PYEE FOUR-THROW

2 C30J1-Q1000 Handbrake F31 1

3 C30J1-M1000 Steering Column Assembly L aCy sy 1

4 C30J1-NJ000 Emergency stop switch AMFIFR 1

5 C30J1-NJ0O00 Handbrake switch FHIBNIFR 1

6 C30J1-NG001 Electronic Gear Holder Leather BT 2

7 C30J1-NG000 Combination switch assembly HAETF R, 1

8 C30J1-L3000 Foot brake assembly TR B SR 1

9 GB/T5783 Bolt M10*25 INFRIRHE AR M10%25 8

10 GB/T93 Springboard M10 FE M10 8

1 GB/T97.1 Flat mat M10 “FERE M10 8

12 GB/T97.1 Flat mat M4 P M4 2

13 GB/T93 Springboard M4 i M4 2

14 GB/T818 Screw M4*25 24T M4*25 2

15 C30J1-L1000 Foot brake mounting bracket JEI B e S 40 1

16 C30A1-M0004 Locating bush ENE 1

17 C30A1-M0002 Rubber meter B SRR B 4

18 C30A1-M0007 Nut 7 P i RE 4

19 GB/T5785 Blot M12%1.25*25 12 M12+1.25*25 2

20 GB/T93 Flatwashe ®12 bR £ 12 2

15




0201 #¥/E %% OPERATION SYSTEM

16



0201 #/F %% OPERATION SYSTEM

¥ Index | ZFE{F4i 5 Part No. FE4 i Part Name N 1% F H 3 Applied Date #%7E Remark
o.
21 GB/T97.1 Flat washer 12 FHE 12 2
22 GB/T5790 Bolt M10*30 B ZUIK R FU7N ik 2 g Ae 2
23 GB/T5790 bolt M10*40 B ZUN R FU/N ik 2 e 4
24 GB/T5790 Bolt M8*25 INFHIE LTSS 4
25 GB/T96 Washer ¢8 KEE 4
26 GB/T6170 Nut M8 IR EE 4
27 C30J1-N7000 combination instrument Hak 1
28 C30J1-NV000 Key switch FHRETTR 1

17




0202 7% 433 8B BRAKE CONTROL UNIT

18



0202 7% #3h3% B BRAKE CONTROL UNIT

FF Index | FE{F4i 5 Part No. FE4 i Part Name 45 No. | 3&H HIH Applied Date #%7E Remark
1 C30J1-L3001 pedal pad R A 1
2 C30J1-L3400 Brake pedal assembly I3 B AR A ik 1
3 C30J1-L3002 Self-lubricating bearings HEE Hhi 7k d28x P25 x25 2
4 C30J1-L3003 Tension spring DA 1
5 C30A1-N7002 Brake light switch BT I 1
6 C30J1-L3004 Buffer pad SR 1
7 GB/T91 Cotter pin 2*20 2*20 FF 1144 2
8 GB/T5783 Bolt M10*40 124 M10*40 1
9 GB/T 6170 Nut M10 R M10 3
10 C30J1-L3200 Brake pump assembly I Bh 3 B, 1
11 GB/T5783 Bolt M10*30 12 M10*30 2
12 GB/T93 Springboard M10 G M10 2
13 GB/T97.1 Flat washer M8 5[ M8 1
14 C30J1-L3300 Pin GEL 1
15 GB/T93 Springboard M8 HH M8 1
16 GB/T5783 Bolt M8*16 124 M8*16 1
17 C30J1-L3004 Top rod AT 1
18 GB/T882 Pin i B8x25 1
19 C30J1-L3005 Brake fluid reservoir cap W B % 1
20 GB/T97.1 Flat washer M10 P2 [E M10 2
21 C30J1-L3006 U-shaped plate U BIR 1
22 GB/T 6171 Nut M8 1 RS HIREE M8 1
23 C30J1-L3100 Foot brake bracket JiiEh S AR 1

19




0203 ¥ [ E 15 5 STEERI NG COLUMN ASS’ Y

20



0203 ¥k 4 ik STEERI NG COLUMN ASS’ Y

F Index E 445 Part No. E 4R Part Name ;zi 1@ A H 3 Applied Date #%1E Remark
o.
1 C30J1-M2000 Steering Wheel J7 1A 1
2 GB/T 6172.1 Nut M16*1.5 THIRR) 1
3 GBI/T 97.1 Flat washer 16 FHE 16 1
4 C30A1-M1001 Steering axle a1k 1
5 C30J1-G1508 Sheath A\ 225 1
6 C30J1-M1100 Upper bushingassembly B E =Y 1
7 GB/T5782 Bolt T[] 5 WA 1
8 C30A1-M4000 Lock lever FRAESH B TS 1
9 C30A1-M0002 Handle spline sleeve Fiilcst e 1
10 C30A1-M0005 Lock axle BN 1
11 C30A1-M0006 Lock bushing BEE 1 1
12 C30A1-M0004 Gasket,rubber BE S ikt 4
13 C30A1-M0003 Steering column cover U ERE e E 4
14 GB/T96 Flatwasher ¢ 6 K#PE C % 4
15 GB/T5783 Bolt M6X35 AViiPR Ykt 34 4
16 C30A1-M0007 Lock bushing BEEI 1
17 GB/T276 Bearing 61904-2Z PRI ER K 2
18 C30A1-M0008 Nylon gasket J7 1) [ J e 1 2
19 C30A1-M0009 Bolt M g 2
20 C30A1-M7000 Bracket,hand wheel J5 TR 3 4 1
21 GB/T5783 bolt M8*35 N SR IE AL AR AL 1

21




0203 ¥ [ &k S STEERI NG COLUMN ASS’ Y




0203 ¥ A&+ /5 STEERI NG COLUMN ASS’ Y

7 Index E-4%5 Part No. E4FR Part Name ﬁi & H A Applied Date %7 Remark
o.
22 GB/T93 Flatwasher ¢8 R B S 1
23 C30A1-M2000 Knuckle VEICRER=YE 1
24 GB/T893.1 Snap ring 237 FLF 42 R 1
25 C30J1-M1000 Steering column assembly W A A K 1
26 GB/T894.1 Clip 220 R S P A R 3
27 C30A1-M3001 Connecting axle R 1
28 C30A1-M0011 Jacket e 1
29 C30J1-M5000 Steering unit B ) 2R I 1
30 C30A1-M3002 Flange EHEE 1
31 GB/T5782 Bolt M10*45 NAEKIREE CRIRZ0 4
32 GB/T93 Flatwasher 10 At T A 4

23




0204 %% R#E/EFF VALVE CONTROL LINKAGE

24



0204 %% R#E/EFF VALVE CONTROL LINKAGE

/¥ Index | ZEF4i5 Part No. FAF4 5K Part Name % No. ERHA #%1E Remark
Applied Date

1 GB/T5783 Bolt M10x35 N R IEAE AR S M10x35 2

1 GB/T5783 Bolt M10*30 AVIEPR Y it S 1

2 GB/T93 Flatwasher 10 B 3

3 GB/T97.1 Flatwasher 10 T 3

4 C30J1-FD000 Multi-way valve control assembly E4 =Py 1 For Two-way control valve
4 C30J1-FD000-3 Multiway valve assembly EZ =Py 1 For Three-way control valve
4 C30J1-FD000-4 Multiway valve assembly EAT 3sY 1 For Four-way control valve
5 C30A1-F2005 Bracket 2 IR 2 I R ] E AR 1 For Two-way control valve

5 C30A1-F2005-3 Bracket 3 =622 I R ] S AR 1 For Three-way control valve
5 C30A1-F2005-4 Bracket 4 T 22 124 1 ] 7 A 1 For Four-way control valve
6 C30A1-F2301 Lifting hand shank ETHFH 1

7 C30A1-F2302 Tilting hand shank R 1

8 C30A1-F2303 Sideways hand shank s FAw 1

9 C30A1-F2304 Handle J& BT 1

10 C30A1-F2200-1 Control Lever,Lifting — B 1

11 C30A1-F2200-2 Control Lever,Tilt R 1

12 C30A1-F2200-3 Triple Lever =R 1 Optional

13 C30A1-F2200-4 Fouth Lever PO B AT 1 Optional

14 GB/T91 Pin @2x20 FF 4 1 Req.

15 C30A1-F2006 Collar i 1 Req.

16 C30A1-F2008 Dirt-proof boot BihE 1 Req.

17 GB/T882 Pin shaft Wi B B ©4.7X 18 1 Req.

25




0204 % R#EAEFF VALVE CONTROL LINKAGE

b N 4 -
o= Lo Y
7 f“..zlxa ot o .__.H o rn‘. [ ‘.

26



0204 % 3% ®#E/EFF VALVE CONTROL LINKAGE

J¥ Index | Zf-4i5 Part No. FEAZFR Part Name # No. B %71 Remark
Applied Date

18 C30A1-F2002 Rod-Control Valve % P4 R BEAT 1 Req.

19 GB/T6170 Nut i 5E M8 1 Req.

20 C30A1-F2010 Joint Y 1 Req.

21 GB/T882 Pin shaft Wil B M ©4.7X18 1 Req.

22 C30A1-F2100 Connecting rod BAEF TR 1 For Two-way control valve

22 C30A1-F2100-03 | Operating handle connection rod BRAEFWIERAT (3B0 1 For Three-way control valve

22 C30A1-F2100-04 | Operation handle connection rod (4 pairs) R/ETFHIEREAT (41 1 For Four-way control valve

23 C30J1-F2400 Bracket [ e A B ZH A4 4

24 GB/T5782 Bolt M6*10 W 8

25 GB/T93 Flatwasher k3] 8

26 GB/T97.1 Flat washerg6 e 8

27 C30J1-NA000 Two-piece valve lifting switch AR 1

27 C30J1-NB000O Three-piece valve lifting switch Z A R 1

27 C30J1-NG000 Four-piece valve lifting switch U F ) 2 T T 5% 1

28 C30J1-FDAOO Solenoid valve PR 1) 1 OPS option &

27




0301 IK3h &% DRIVING SYSTEM

28



0301 IK3h &% DRIVING SYSTEM

¥ Index Z A4 5 Part No. ZAF4 5K Part Name | SERE #%1E Remark
No. [Applied Date

1 C30J1-D0000 Drive axle ass'y DX Ak i 1

2 C30J1-B1000 Traction motor Az 5| L 1

3 G90 O-ring (oFit] 1

3 GB/T6170 Nut M20 B2 M20 1

4 GB/T93 Washer 20 L 20 1

5 GB/T96 Flatwasher 20 [ 20 1

6 GB/T5782 Bolt M20*80 12k M6*80 1

7 GB/T5785 Bolt M14*1.5*40 124 M14*1.5*40 4

8 GB/T93 Washer 14 HE 14 5

9 GB/T97.1 Flatwasher ¢ 14 HpE 14 5

10 GB/T5785 Bolt M14*1.5*85 124 M14*1.5*85 1

29




0302 IXzh% & A DRIVING WHEEL

30



0302 IXzh% & A DRIVING WHEEL

¥ Index FE4%%5 Part No. FEE44FR Part Name i & H # Applied Date #%7E Remark
No.

1 C30A1-E1000 Rim L2t ERSEY 2

2 GB/T2982 Tire,Pneumatic i 2

31




0303 IXzh#FE B DRIVING AXLE

32



0303 IXzh#FE B DRIVING AXLE

J¥%5 Index | E{44i'5 Part No. FE4 5K Part Name #No 3% Ff H 3 Applied Date %7 Remark
1 GB/T9877.1 Snap Ring 60*75*12 3R 2
2 C30A1-D0001 Axle body 3T WL IRBH 5% 1
3 C30A1-D000Z Gasket EE R 1
4 C30A1-DO00A Nut M20*1.5-8 FRRIB R 12
5 C30A1-D0009 Bolt M20*1.5-8.8 LR 12
6 C30A1-D0003 Hub N5 2
7 C30A1-D0002 Brake hub BHEIES 2
8 GB/T9877.1 Snap Ring 72*100*16 HESE ] 2
9 C30A1-D000C Bolt M14*1.5*38(20) B AR AR 4
10 C30A1-D2000 Ventilatory plug WA 1
11 C30A1-D0006 Packing SRR 2
12 C30A1-D0008 Bolt M12*1.25*50(28) e g AL 24
13 C30A1-D0007 Axle shaft el 2
14 GB/T810 Nut M60*2*10 /B B R 4
15 GB/Y858 Flatwasher [ MR B 11 B 2 P 2
16 GB/T1235 O-Ring d60*3.55 O 2
17 GB/T1235 Sealing Ring O Jiet& i J& 11 2% £ 2
18 GB/T297 Bearing 32012 3 4R Tl K 2
19 GB/T6171 Nut M20x1.5-8 1 RIS FIREE 402 12
20 GB/T297 Bearing 30214E 3 HEVR Tl K 2
21 GB/T1235 Sealing ring FB100*130%12 e 4% il J TV 2 2 2
22 C30A1-D000D Bolt M14*1.5*35 bR 12
23 C30A1-D1000R Wheel Brake-R HHEIE SN %) 1
24 GB/T119 Parallel pin 10m6*24 [ A4 1

33




0303 IZEZ)#F . Ak DRIVE AXLE

34



0303 IZEZ)#F . Ak DRIVE AXLE

F5 Index |  E4% 5 Part No. FH4 R Part Name & No. i@ F H # Applied Date %1% Remark
25 C30A1-D1000L Wheel Brake-L il B 2% A A 1
26 C30A1-D000B Plug R1/2 125E 1

35




0304 #3285 5 WHEEL BRAKE

36



0304 #3285 5 WHEEL BRAKE

Index Part No. Part Name No Applied Date Remark
FFe s T4 KR EHEH ik
1 GB/T5782 Bolt M8*1.25*25 WA 4
2 GB/T93 Washer P 4
3 C30A1-D1001 Rubber plug fe 2
4 C30A1-D1002 Spring tension rod E-E ik oy 2
5 C30A1-D1100R Back Plate R ] B 5 AR S 1
5 C30A1-D1100L Back Plate L JE BN AR S 1
6 C30A1-D1003 Pin FHAH 2
7 C30A1-D1200R Lever,Pull R T FHIZHAT 1
7 C30A1-D1200L Lever,Pull L e FHIZHiAT 1
8 C30A1-D1300 Friction assembly B R 1
9 C30A1-D1400 Adjuster R A 1] B T 228 1
9 C30A1-D1400 Adjuster L e 1] B R R 28 1
10 C30A1-D1004 Spring P 1
1 C30A1-D1005 Seat,Spring S 5 8
12 C30A1-D1006 Spring JE % 4
13 C30A1-D1007R Paul R VRN 1
13 C30A1-D1007L Paul L Vit 7 VlIN 1
14 C30A1-D1008R Spring R PEEIE 1
14 C30A1-D1008L Spring L P45 1
15 C30A1-D1009 Detent Pins WUTERET 2
16 C30A1-D1500R Lever,Push R T B 1
16 C30A1-D1500L Lever,Push L Fr T B 1
17 C30A1-D1600 Spring Pull Device S LR 2

37




0304 #3288 & X WHEEL BRAKE

38



0304 #3285 5 WHEEL BRAKE

Index Part No. Part Name No Applied Date Remark
FFe s T4 KR EHEH ik

18 C30A1-D1010R Spring Shoe Return R FIRAL R (5D 1

18 C30A1-D1010L Spring Shoe Return L R (5D 1

19 C30A1-D1011R Spring Shoe Return R A3 R 1

19 C30A1-D1011L Spring Shoe Return L e LB CRD 1

20 C30A1-D1012 Guide Block SACIEoS 2

21 C30A1-D1013 guide plate TR 2

22 C30A1-D1014 Spring PR 2

23 C30A1-D1700L Left brakeshoe assembly e 1) e e e S A 1

23 C30A1-D1700R Right brake shoe ass’ y i ) B0 o P e B R A A 1

24 C30A1-D1015 Thrust ring FHa544 2

25 C30A1-D1016 Washer PR 2

26 C30A1-D1800 Brake cylinder Bl 5 K 2

27 C30A1-D1900R Cable R HIBN R SR () 1 L=1790

27 C30A1-D1900L Handbrake rope HIBI N SR 1 L=1270

39




0305 Z%% 45 TRANSMISSION

40



0305 Z%% 45 TRANSMISSION

Index Part No. Part Name No Applied Date Remark
75 5 TR K & H R Ras
1 GB/T5783 Bolt M10x25 Nk I M10x25 4
2 GB/T93 Flatwasher 10 HE L 10 15
3 GB/T5783 Hexagon head boltsM10x25 N AISLIEHE M10x25 1
4 C30J1-C0001 Three-axis adjustment pads = 1
5 C30J1-C0002 Box Frifk 1
Rotating shaft lip row seals

6 GB/T13871.1 FB50x70x8(NAK) TS A7 % 5 FB50x70x8(NAK) |1
7 JB/ZQ42224 O-ring D35x3.1 O 74J& D35x3.1 2
8 GB/T119.1 Cylindrical pin 10m6x20 [F 44 10m6x20 2
9 C30J1-C0003 Two-shaft gear shaft TSR 1
10 GB/T276 Deep groove ball bearing 6207 IRVAERF 7K 6207 3
1 GB/T276 Deep groove ball bearing6210 IRVAERF7K 6210 1
12 C30J1-C0004 Enter the shaft gear N 1
13 GB/T276 Deep groove ball bearing 6209 IRVAERF7K 6209 1
14 C30J1-C0005 Two-axis adjustment pads TR 1
15 C30J1-C0006 one-axis adjustment pads — A A 1
16 C30J1-C0007 Box lid A 5 1
17 C30J1-C0008 Two-shaft gear shaft stopper B LR BER 1
18 GB/T93-1987 Spring washer 8 ST 8 2
19 GB/T5783 Hex head bolt M8x20 7S A1k M8x20 2
20 GB/T5783 Hex head bolt M10x55 NSk B2 M10x55 9

41




0305 Zri#4 TRANSMISSION

42



0305 A& 1 TRANSMISSION 1

Index Part No. Part Name No. Applied Date Remark
FFe s TR o EHEH ik
21 GB/T5783 Hex head bolt M10x40 7S FSk B M10x40 2
22 GB/T297 Tapered roller bearing 32207 [ HEVR T4l 32207 2
23 C30J1-C0009 Secondary gears ke 1
24 C30J1-CO00A Three-axis gears =i 1
25 C30J1-C000B Differential Shell Connecting Bolt M10x1x60(20) ZEFRIEPRIZA M10x1x60(20) 12
26 C30J1-C000C Nut cleat 1 WERRE T 1 6
27 GB/T6182.1 Type 2 All-Metal Locking Hexagon Nut M10x1-10 2 M4 G JBBUE S fIgEE M10x1-10 28
28 C30J1-C000D Driven ring gear connecting bolt M10x1x40(30) B 15 P R 1R S M10x1x40(30) 16
28 C30J1-CO00E Driven ring gear MBI 1
28 GB/T276 Deep groove ball bearing 6213 RIEEREN7K 6213 2
29 C30J1-CO00F Right difference shell HEF 1
30 C30J1-C000G Nut cleats 2 IRREE A 2 8
31 C30J1-CO00H Cross shafts 54 1
32 C30J1-C000J Planetary gears TRV 4
33 C30J1-CO00K Planetary gear washers 1T R ke T 4
34 C30J1-CO00L Half-shaft gears Pk 2
35 C30J1-CO00M Half-shaft gear adjustment washers ik e R R 2
36 C30J1-CO0ON Left difference shell FEFETE 1
37 C30J1-CO00P Bearing covers AR 2
38 GB/T93 Spring washer 14 P 14 4
39 GB/T5785 Hex Head Bolt M14x1.5x90(50) 7N A kIgHE M14x1.5x90(50) 4
40 GB/T5783 Hex head bolt M10x40 7S FSk B M10x40 2
41 GB/T297 Tapered roller bearings [ HEVR 7R 3

43




0501 #mFE5# A STEERING AXLE & WHEEL ASS’ Y

44



0501 #mFE5# A STEERING AXLE & WHEEL ASS’ Y

Index Part No. Part Name No. Applied Date Remark
FFe T T Z R o & H HVE

1 C30A1-W1000 Steering axle assembly LA 1

2 C30A1-W0001 Cushion R 2

3 C30A1-W0002 Fix plate [l A ] 52 A 2

4 GB/T6170 Nut M16 IR RE 4

5 GB/T93 Spring washer 16 PRt ] 16 8

6 GB/T97.1 Flat washer 16 FHE 16 8

7 GB/T5782 Bolt M16 X 55 WA 4

8 C20A1-W2003 Bolt rim PRI IS 16

9 GB/T 6171 Nut fine thread M16*1.5 1 TS F IR REAH o 16

10 GB/T93 Flatwashe ©16 R S 16

" C20A1-W2100 Rim FeBE K 2
12 GB/T2982 Pneumatic tire AR 2

45




0502 %[ STEERING AXLE

46



0502 #[#F STEERING AXLE

Index Part No. Part Name No Applied Date Remark
FFe s T B e TEH H ik

1 C30A1-W1001 Hub Cap Lise 2
2 GB/T 6181 Nut M30*2 7S F R AL R R 2
3 C30A1-W1002 Nut M14X1.5-8 O BURRE 16
4 C30A1-W1003 Hub Fermfe 2
5 C30A1-W1004 Bolt gy 16
6 C30A1-W1005 Knuckle ) Ai(h) 1
7 C30A1-W1006 Collar EE 4
8 GB/T 6179 Nut ARG AE 2
9 C30A1-W1007 Sleeve 30%44*38 HiRA & 2
10 C30A1-W1008 Scraper Seal B2k 2
1 C30A1-W1009 Scraper Seal Bracket By 2 P i 2
12 C30A1-W1010 Master pin R 2
13 GB/T119.1 Parallel pin [ A4 2
14 C30A1-W1011 Connect rod HAF 2
15 C30A1-W1012 Baffle EEL 2
16 C30A1-W1013 Pin R 4
17 C30A1-W1014 Bearing bush 30*44*38 R4t & 30*44*38 1
18 C30A1-W1100 Steering cylinder B 1) L 1
19 C30A1-W1015 Steering knuckle ,L T () 1
20 GB/T91 Cotte @6.3X80 FF A4 2
21 GB/T97.1 Flat washer 30 FHE 30 2
22 GBIT297 Bearing 30207 IF v TdihK 2

47




0502 # [\ #F STEERING AXLE

48



0502 #%[a/#f STEERING AXLE

Index Part No. Part Name No. Applied Date Remark
Fe5 LG5 LA Kok & H #E

23 GB/T297 Bearing [ HEVR T K 2

24 C30A1-W1016 Sealing ring FB85%110*12 ey =SiaEalicl 2

25 ZBT33001.2 Grease nipple M6 IERGRRVARER PN 4

26 GB/T297 Bearing 33206 B HEVR TR 4

27 GB/T 10708.3 Sealing Ring e % i 5 T 2% 4 P 2

28 GB/T91 Cotte @3.2X40 FF 4 2

29 C30A1-W1017 Bearing KATHIK 2

30 GB/T93 Flatwasher ¢ 8 P[] 4

31 GB/T5782 Bolt M8*18 AVibs 3o 4

32 GB/T3452.1 O-ring d25*2.65 0 A1 2

33 C30A1-W1018 Bolt M16*1.5%62(25)-10.9 FR R BN B I R A 4

34 GB/T93 Washer P 4

49




0503 ¥ MEL STEERING CYLINDER

50



0503 #% [T STEERING CYLINDER

Index Part No. Part Name No. Applied Date Remark
75 TS TR K & H R Ras

1 / Ring Wiper 35x43x5.8/8 Yx % 2 Packet 50*60%10

2 / Ring Wiper 35x43x5.8/8 Yx %t 2 Ring 50*58*5.8/8

3 / Ring Wiper 35x43x5.8/8 Yx % 2 O-ring d50*3.55

4 / Ring Wiper 35x43x5.8/8 Yx % 4 O-ring D70*3.1

5 / Ring Wiper 35x43x5.8/8 Yx % EH P 2 Thrust ring 70*65*1.5

6 / Ring Wiper 35x43x5.8/8 Yx % EH 2 Thrust ring 60*50*3A

7 / Ring Wiper 35x43x5.8/8 Yx % EH 2 Sealing ring 50*60*6

8 / Ring Wiper 35x43x5.8/8 Yx % EH P 1 Sealing ring 70*59*4.2

9 / Ring Wiper 35x43x5.8/8 Yx % EH 1 O-ring d43.7*3.55

10 C30A1-W1100X Seal kit for Steering cylinder  #[AIFEHA 1 Include all above(1. 2. 3. 4. 5. 6. 7. 8. 9)

51




0601 X &4 ELECTRIC SYSTEM

i A !

H o 26_-
27—*"[/
28 4 |

52



0601 X &4 ELECTRIC SYSTEM

Index Part No. Part Name No. | Applied Date Remark
75 TS TR 4 & H HIE
1 C30J3-N1000-205 |Lithium battery assembly L Pt A B 1 205AH
1 C30J3-N1000-280 |Lithium battery assembly A Pt A B 1 280AH
1 C30J3-N1000-350 |Lithium battery assembly L Pt A B 1 350AH
2 C30J2-N2000 Electronic control assembly L 1
3 C30J2-N3000 Body wiring harnesses T BRI 1
4 C30J1-N6000 QOil pump motor TR AL 2
5 C30J1-NK000 Electronic flasher 12V BTG 12V 1
6 C30J1-NL000 Horn freewheeling W\ S i 28 1
7 C30J1-NM000 Relay 12V 40A 3% 12V 40A 2
8 C30J1-NQO00 Reversing buzzer 3 ZE0Gens 38 1
9 C30J1-NR00O Traction motor connection line G| LR 3
10 C30J1-NS000 QOil pump motor connection line I AL 3
11 C30J1-NT000 DC80-DC12 converter DCB80-DC12 %4 4% 1
12 C30J1-NU000 Power cord assembly at the P i FELYR 28 8 A 1
13 C30J2-N0001 electronic control end ML %R 1
14 C30J3-N2000 205-280AH battery rack 205-280AH Hijh4E 1
15 / Nylon cable tie 5*160 Je JedLit 54160 20
16 C30J3-N0001 Charging socket bracket 70 LA R S A 1
17 C30J1-N0003 Sealing plates E2 Y 1
18 C30J3-N0002-280 |Discharge socket bracket TS FEL R 8 S 48 1 280AH
18 C30J3-N0002-205 |Discharge socket bracket TS0 FEL R R S 28 1 205AH/350AH
19 C30J1-N8000 horn TN 1
20 GB/T5783 Bolt M10*20 24 M10*20 4
21 GB/T93 Washer 10 HpE 10 8

53




0601 HS A% ELECTRIC SYSTEM

54



0606 HS %4t ELECTRIC SYSTEM

Index Part No. Part Name No Applied Date Remark
5 TS TR Z & H K k8

22 GB/T97.1 Washer 10 18 10 4

23 GB/T5783 Bolt M8*25 W21 M8*25 13

24 GB/T93 Washer 8 I 8 17

25 GB/T97.1 Washer 8 iE 8 17

26 GB/T818 Screw M6*12 24T M6*12 9

27 GB/T93 Washer 6 HhIE 6 9

28 GB/T97.1 Washer 6 HIE 6 8

29 GB/T818 Screw M5*45 24T M5*45 8

30 GB/T93 Washer 5 hIE 5 8

31 GB/T97.1 Washer 5 HIE 5 8

32 GB/T70.1 Hexagon countersunk screw M8*25 7S FUTERIRET M8*25 4

33 GB/T5783 Bolt M10%40 12k M10*40 4

34 GB/T5287 Washer 10 18 10 4

55




0701 BEEHREZS4 1 HYDRAULIC SYSTEM 1

56



0701 BEEHARL 1

HYDRAULIC SYSTEM 1

Index Part No. Part Name No Applied Date Remark
75 5 TR & & H R RaB
1 C30A1-FA000 hydraulic hose R 2
2 C30A1-F1000 Steel Tube Assembly XA KRR 1
3 C30A1-FB000 hydraulic hose o R SR 2
4 C30A1-F0001 Connector Bk 2
5 C30J1-FD000 multicircuit valve 410 1
6 C30A1-F0020 Tilting Pipe Bushing AN R 2

57




0702 BELHZS 2 HYDRAULIC SYSTEM 2

58



0702 BELHZS 2 HYDRAULIC SYSTEM 2

Index Part No. Part Name No Applied Date Remark
75 5 TR K EH H R RaB

1 C30A1-F0006 Connector IERGESS 2

2 C30A1-F2000 Hose e R AR 1

3 C30A1-F3000 Hose e R AR 1

4 C30A1-F0009 Connector M 1

5 C30A1-F0011 Connector ek 1

6 C30A1-F0010 Connector ek 2

7 C30A1-F4000 Hose EERE 1

8 C30A1-FO005 Hose [li§=1 1

9 ZBT32005.1 throat hoop16-25 %4 16-25 1

10 C30J1-F0008 Straight-through connectors JERGEISS 2

11 C30J1-F5000 High-pressure hose e R AR 1

59




0703 BESHKZ4 3 HYDRAULIC SYSTEM 3

60



0703 BELHKZ4 3 HYDRAULIC SYSTEM 3

Index Part No. Part Name No. Applied Date Remark
75 TS TR K & H HE

1 C30J1-FL0O00 gear pump HERE 1 DSGO05A20F9H1-R272C

2 C30J1-F0003 Connector HilEk 1

3 C30J1-F1000 outlet pipe IR 1

4 C30J1-F0004 Straight Connector HilEk 1

5 C30J1-F0005 Connector IERGESS 1

6 C30J1-F0002 suction pipe R AR R 1

7 GB/T5783 Bolt M10X30 12 M10X30 2

8 GB/T93 Washer 10 #pEl 10 2

9 C30A1-F0002 return pipe EIMENES 1

10 C30A1-K7004 hose k=4 1

1 C30A1-K7003 Connector ek 1

12 ZBT32005.1 throat hoop10-16 4 10-16 2

13 ZBT32005.1 throat hoop32-50 4 32-50 4

14 GB/T96 Washer 10 18 10 2

61




0704 BELHKZ4 4 HYDRAULIC SYSTEM 4

62



0704 BELHKZ4 4 HYDRAULIC SYSTEM 4

Index Part No. Part Name No. Applied Date Remark
75 TS TR K & H HE

1 C30A1-F3100 Hydraulic oil filler cap assembly & 3 i 5 & % 1

2 C30A1-F3100 Hydraulic oil cover assembly il 254k = % 1

3 C30B5-F3300 oil filter TR AR 1

4 C30A1-F3001 Cork Rubber Mat ARG 2 1

5 C30A1-G0003 magnet Tk 1

6 GB/T5783 Bolt M8*16 1= M8*16 8

7 GB/T93 Washer 8 hIE 8 8

8 GB/T97.1 Washer 8 P 8 8

63




0705 BEEH Z% 5 HYDRAULIC SYSTEM 5

64



0705 BEEH Z% 5 HYDRAULIC SYSTEM 5

Index Part No. Part Name No. Applied Date Remark
FPs TGS T4 g & F H #
C30A1-L1000 Left Brake Pipe Assembly eI BHANE i ik 1
2 C30A1-L2000 Right Brake Pipe Assembly T B 1

65




0801 SEALEF —Z(I'14¢ WIDE-VIEW 2 STAGE MAST

66



0801 FEAE —ZI14¢ WIDE-VIEW 2 STAGE MAST
Index Part No. Part Name No. Applied Date Remark
FFs Lo T LR Ko TEHH L
1 GB/T5786 Bolt M10 x1.5X20 A 4
2 GB/T93 Lockwasher @10 A 2 ] 4
3 C30A1-K8000 Front pin roll fEH 2
4 C30B3-KAQ00R Tilt cylinder AR T 1 See 0401
4 C30B3-KA000L Tilt cylinder ikt FT 1 See 0401
5 GB/T5785 Bolt M16 x1.5 x70 PR BB 4 4
6 GB/T93 Lockwasher @16 o PR BER S A 4
7 C30A1-K0001 Cap MR 2
8 C30A1-K0002 Bearing Pad R RN 2
9 C30B3-KA001 Packet AL A1 2 2
10 C30A1-K9000 Tilt cylinder rear axle assembly | {HiAHET 5 4l AR 2

67




0802 FEMLEF —ZKI 1325 WIDE-VIEW 2 STAGE MAST ASSEMBLY

Be
o/
X

ﬂl_é)@—_..

Wi

68



0802 FEMLEF —ZKI 1325 WIDE-VIEW 2 STAGE MAST ASSEMBLY

55 Index E 445 Part No. E4FR Part Name % No. 1& A H # Applied Date #%1E Remark

1 C30A1-K6100 Chain Pulley R 2 For EFL303

1 C35A1-K6100 Pulley,chain Bk 2 For EFL353

2 GB/T894.1 Collar 240 AR 2

3 C30A1-K6003 Thin cushion L A 2

4 GB/T5786 Bolt M16X 1.5X50 [y 4

5 GB/T93 Lockwasher @16 o PR BE S 2 4

6 GB/T97.1 Flatwasher ©16 P 4

7 C30A1-K6400 Side lift cylinder 77 T L 2 Lifting Height 3000mm
7 C30A1-K6400-3300 Side lift cylinder Fe F BT 2 Lifting Height 3300mm
7 C30A1-K6400-3500 Side lift cylinder Fe FH BT 2 Lifting Height 3500mm
7 C30A1-K6400-3600 Side lift cylinder VsPan otk 2 Lifting Height 3600mm
7 C30A1-K6400-4000 Side lift cylinder 7 T B i i 2 Lifting Height 4000mm
7 C30A1-K6400-4500 Side lift cylinder ARG AN 2 Lifting Height 4500mm
7 C30A1-K6400-5000 Side lift cylinder Fapawiikian 2 Lifting Height 5000mm
8 C30A1-K5200 Roller 980811NT TR 2

9 C30A1-K5005 Washer 90 2

10 C30A1-K5004 Guide Plate TR 2

11 C30A1-K6003 Adjusting gasket T EL R R 2

12 C30A1-K6002 Cylinder bracket TIRL S 7K JRE 2

13 C30A1-K6300 Clip WL E R 2

14 GB/T6170 Nut M10 S RE 2

15 GB/T93 Lockwasher @10 A 2 ] 12

69




0802 FEIEF —Z%12E 5K WIDE-VIEW 2 STAGE MAST ASSEMBLY

70



0802 FEIEF —Z%12E 5K WIDE-VIEW 2 STAGE MAST ASSEMBLY

5 Index FEH4%5 Part No. FEH4FR Part Name & No. i&EF H # Applied Date #%F Remark

16 GB/T97.1 Washer 10 K 10 4

17 GB/T5783 bolt M10*35 INA KRR AR Ar M10*35 4

18 C30A1-K5001 Washer AN B T A 1 Req.

19 C30A1-K5400 Outer mast side roller CN-4A | 4128l %56 2

20 GB/T5782 Bolt M8 X40 R 4

21 C30A1-K2000 Inside Mast IR 1 For EFL303,Lifting Height 3000mm
21 C30A1-K2000-3300 Inside Mast IRE 1 For EFL303,Lifting Height 3300mm
21 C30A1-K2000-3600 Inside Mast SIRES 1 For EFL303,Lifting Height 3600mm
21 C30A1-K2000-4000 Inside Mast AIRES 1 For EFL303,Lifting Height 4000mm
21 C30A1-K2000-4500 Inside Mast IRE 1 For EFL303,Lifting Height 4500mm
21 C30A1-K2000-5000 Inside Mast IRE 1 For EFL303,Lifting Height 5000mm
21 C30A1-K2000-3500 Inside Mast IRE 1 For EFL303,Lifting Height 3500mm
21 C30A1-K2000-4300 Inside Mast SIRES 1 For EFL303,Lifting Height 4300mm
21 C35A1-K2000 Inside Mast IRES 1 For EFL353,Lifting Height 3000mm
21 C35A1-K2000-3300 Inside Mast IRE 1 For EFL353,Lifting Height 3300mm
21 C35A1-K2000-3600 Inside Mast IRE 1 For EFL353,Lifting Height 3600mm
21 C35A1-K2000-4000 Inside Mast RIRE 1 For EFL353,Lifting Height 4000mm
21 C35A1-K2000-4500 Inside Mast SIRES 1 For EFL353,Lifting Height 4500mm
21 C35A1-K2000-5000 Inside Mast AIRES 1 For EFL353,Lifting Height 5000mm
21 C35A1-K2000-3500 Inside Mast RIRE 1 For EFL353,Lifting Height 3500mm
21 C35A1-K2000-4300 Inside Mast IRE 1 For EFL353,Lifting Height 4300mm

71




%1138 S5 WIDE-VIEW 2 STAGE MAST ASSEMBLY

TEALE —

0802

72



0802 FEMLEF —ZKI 1325 WIDE-VIEW 2 STAGE MAST ASSEMBLY

5 Index FE/H4% 5 Part No. FEH4FR Part Name & No. i&EF H # Applied Date #%F Remark

22 C30A1-K1000 Outside Mast ANE'S 1 For EFL303,Lifting Height 3000mm
22 C30A1-K1000-3300 Outside Mast AINES 1 For EFL303,Lifting Height 3300mm
22 C30A1-K1000-3600 Outside Mast LRk 1 For EFL303,Lifting Height 3600mm
22 C30A1-K1000-4000 Outside Mast PR 1 For EFL303,Lifting Height 4000mm
22 C30A1-K1000-4500 Outside Mast LIRES 1 For EFL303,Lifting Height 4500mm
22 C30A1-K1000-5000 Outside Mast OINES 1 For EFL303,Lifting Height 5000mm
22 C30A1-K1000-3500 Outside Mast PRk 1 For EFL303,Lifting Height 3500mm
22 C30A1-K1000-4300 Outside Mast PRES 1 For EFL303,Lifting Height 4300mm
22 C35A1-K1000 Outside Mast PRES 1 For EFL353,Lifting Height 3000mm
22 C35A1-K1000-3300 Outside Mast LIRES 1 For EFL353,Lifting Height 3300mm
22 C35A1-K1000-3600 Outside Mast PAINES 1 For EFL353,Lifting Height 3600mm
22 C35A1-K1000-4000 Outer Mast FRE 1 For EFL353,Lifting Height 4000mm
22 C35A1-K1000-4500 Outer Mast PRES 1 For EFL353,Lifting Height 4500mm
22 C35A1-K1000-5000 Outside Mast PRES 1 For EFL353,Lifting Height 5000mm
22 C35A1-K1000-3500 Outside Mast L IRES 1 For EFL353, Lifting Height 3500mm
22 C35A1-K1000-4300 Outside Mast PAINES 1 For EFL353,Lifting Height 4300mm
23 C30A1-K6001 Hexagon head bolt fine tooth full thread | 7~ ff1 Sk #2ke4T F 402 4L 4

24 GB/T93 Lockwasher @12 R 4

25 GB/T97.1 Flatwasher 12 R 4

26 GB/T5782 Bolt M10x45 7N A Sk g e AR A 4

M10x45
27 C30A1-K5300 Side roller CN-17 % 2

73




B%) WIDE-VIEW 2 STAGE MAST ASSEMBLY (TRIPLE VALVE)

FITREBB=

TEALE —

0803

74



0803 SEMLEF —ZRI 14 EBE(=EX) WIDE-VIEW 2 STAGE MAST ASSEMBLY (TRIPLE VALVE)
55 Index E 445 Part No. E4FR Part Name % No. 1& A H # Applied Date #%1E Remark

1 C30A1-K6100 Chain Pulley R 2 For EFL303

1 C35A1-K6100 Pulley,chain Bk 2 For EFL353

2 GB/T894.1 Collar 240 AR 2

3 C30A1-K6003 Thin cushion L A 2

4 GB/T5786 Bolt M16X1.5X50 [y 4

5 GB/T93 Lockwasher @16 o PR BE S 2 4

6 GB/T97.1 Flatwasher ©16 P 4

7 C30A1-K6400 Side lift cylinder 77 T L 2 Lifting Height 3000mm
7 C30A1-K6400-3300 Side lift cylinder Fe F BT 2 Lifting Height 3300mm
7 C30A1-K6400-3500 Side lift cylinder Fe FH BT 2 Lifting Height 3500mm
7 C30A1-K6400-3600 Side lift cylinder VsPan otk 2 Lifting Height 3600mm
7 C30A1-K6400-4000 Side lift cylinder 7 T B i i 2 Lifting Height 4000mm
7 C30A1-K6400-4500 Side lift cylinder ARG AN 2 Lifting Height 4500mm
7 C30A1-K6400-5000 Side lift cylinder Fapawiikian 2 Lifting Height 5000mm
8 C30A1-K5200 Roller 980811NT TR 2

9 C30A1-K5005 Washer 90 2

10 C30A1-K5004 Guide Plate TR 2

11 C30A1-K6003 Adjusting gasket T EL R R 2

12 C30A1-K6002 Cylinder bracket TIRL S 7K JRE 2

13 C30A1-K6300 Clip WL E R 2

14 GB/T6170 Nut M10 S RE 2

15 GB/T93 Lockwasher @10 A 2 ] 12

75




0803 SEMLEF —ZRI 14 EBE(=EX) WIDE-VIEW 2 STAGE MAST ASSEMBLY (TRIPLE VALVE)




0803 SEMLEF —ZRI 14 EBE(=EX) WIDE-VIEW 2 STAGE MAST ASSEMBLY (TRIPLE VALVE)
5 Index FEH4%5 Part No. FEH4FR Part Name & No. i&EF H # Applied Date #%F Remark

16 GB/T97.1 Washer 10 K 10 4

17 GB/T5783 bolt M10*35 NAESkIEE RS M10*35 4

18 C30A1-K5001 Washer AR R R 1 Req.

19 C30A1-K5400 Outer mast side roller CN-4A | 4 T2 7R 6 2

20 GB/T5782 Bolt M8 X40 R 4

21 C30A1-K2000 Inside Mast AIRES 1 For EFL303,Lifting Height 3000mm
21 C30A1-K2000-3300 Inside Mast RIRE 1 For EFL303,Lifting Height 3300mm
21 C30A1-K2000-3600 Inside Mast SINES 1 For EFL303,Lifting Height 3600mm
21 C30A1-K2000-4000 Inside Mast SIRES 1 For EFL303,Lifting Height 4000mm
21 C30A1-K2000-4500 Inside Mast SIRES 1 For EFL303,Lifting Height 4500mm
21 C30A1-K2000-5000 Inside Mast AIRES 1 For EFL303,Lifting Height 5000mm
21 C30A1-K2000-3500 Inside Mast IRE 1 For EFL303,Lifting Height 3500mm
21 C30A1-K2000-4300 Inside Mast SINES 1 For EFL303,Lifting Height 4300mm
21 C35A1-K2000 Inside Mast SIRES 1 For EFL353,Lifting Height 3000mm
21 C35A1-K2000-3300 Inside Mast SIRES 1 For EFL353,Lifting Height 3300mm
21 C35A1-K2000-3600 Inside Mast AIRES 1 For EFL353,Lifting Height 3600mm
21 C35A1-K2000-4000 Inside Mast IRE 1 For EFL353,Lifting Height 4000mm
21 C35A1-K2000-4500 Inside Mast SINES 1 For EFL353,Lifting Height 4500mm
21 C35A1-K2000-5000 Inside Mast SIRES 1 For EFL353,Lifting Height 5000mm
21 C35A1-K2000-3500 Inside Mast IRES 1 For EFL353,Lifting Height 3500mm
21 C35A1-K2000-4300 Inside Mast IRE 1 For EFL353,Lifting Height 4300mm

77




EX) WIDE-VIEW 2 STAGE MAST ASSEMBLY (TRIPLE VALVE)

“HRNBRER(=

0803 FEMLEF

78



0803 SEMLEF —Z%I 14 M E(=EX) WIDE-VIEW 2 STAGE MAST ASSEMBLY (TRIPLE VALVE)

5 Index FEH4%5 Part No. FEH4FR Part Name & No. i&EF H # Applied Date #%F Remark

22 C30A1-K1000 Outside Mast e 1 For EFL303,Lifting Height 3000mm
22 C30A1-K1000-3300 Outside Mast CARES 1 For EFL303,Lifting Height 3300mm
22 C30A1-K1000-3600 Outside Mast CANE 1 For EFL303,Lifting Height 3600mm
22 C30A1-K1000-4000 Outside Mast AN 1 For EFL303,Lifting Height 4000mm
22 C30A1-K1000-4500 Outside Mast LORES 1 For EFL303,Lifting Height 4500mm
22 C30A1-K1000-5000 Outside Mast e 1 For EFL303,Lifting Height 5000mm
22 C30A1-K1000-3500 Outside Mast CARES 1 For EFL303,Lifting Height 3500mm
22 C30A1-K1000-4300 Outside Mast AN 1 For EFL303,Lifting Height 4300mm
22 C35A1-K1000 Outside Mast CANE 1 For EFL353,Lifting Height 3000mm
22 C35A1-K1000-3300 Outside Mast VORES 1 For EFL353,Lifting Height 3300mm
22 C35A1-K1000-3600 Outside Mast CRES 1 For EFL353,Lifting Height 3600mm
22 C35A1-K1000-4000 Outer Mast CARES 1 For EFL353,Lifting Height 4000mm
22 C35A1-K1000-4500 Outer Mast AIREE 1 For EFL353,Lifting Height 4500mm
22 C35A1-K1000-5000 Outside Mast LORES 1 For EFL353,Lifting Height 5000mm
22 C35A1-K1000-3500 Outside Mast e 1 For EFL353,Lifting Height 3500mm
22 C35A1-K1000-4300 Outside Mast e 1 For EFL353,Lifting Height 4300mm
23 GB/T5783 Bolt M12*35 IS H SRR AT F 4R AL 4

24 GB/T93 Lockwasher @12 G 4

25 GB/T97.1 Flatwasher 12 PR 4

26 C30A1-T1001 Roller W 2

79




EX) WIDE-VIEW 2 STAGE MAST ASSEMBLY (TRIPLE VALVE)

“HRNBRER(=

0803 FEMLEF

80



0803 SEMLEF —Z%I 14 M E(=EX) WIDE-VIEW 2 STAGE MAST ASSEMBLY (TRIPLE VALVE)
¥5 Index E4i5 Part No. FE4FK Part Name ¥ No i& il H 3 Applied Date #%7E Remark
27 GB/T96 Washer 12 K 12 2
28 GB/T5782 Bolt M12*90 INAERIRRE CRIRZO 2
29 GB/T5783 Bolt M10x45 ANFERIEREAIELL M10x45 4
30 C30A1-K5300 Side roller CN-17 bzt 2

81




0804 EALEF 1SR (JUEE) WIDE-VIEW 2 STAGE MAST ASSEMBLY (QUADRUPLE VALVE)

//




0804 SEALEF KIS (IUEE) WIDE-VIEW 2 STAGE MAST ASSEMBLY (QUADRUPLE VALVE)

5 Index FE 4% 5 Part No. FEH4FR Part Name & No. i&EF H # Applied Date #%F Remark

1 C30A1-K6100 Chain Pulley Bk 2 For EFL303

1 C35A1-K6100 Pulley,chain iy 2 For EFL353

2 GB/T894.1 Collar 40 R R 2

3 C30A1-K6003 Thin cushion THIL A 2

4 GB/T5786 Bolt M16X1.5X50 R 4

5 GB/T93 Lockwasher @16 Pk B 2 ] 4

6 GB/T97.1 Flatwasher ®©16 P 4

7 C30A1-K6400 Side lift cylinder 77 T L 2 Lifting Height 3000mm
7 C30A1-K6400-3300 Side lift cylinder VsPan otk 2 Lifting Height 3300mm
7 C30A1-K6400-3500 Side lift cylinder VsPan otk 2 Lifting Height 3500mm
7 C30A1-K6400-3600 Side lift cylinder VsPan otk 2 Lifting Height 3600mm
7 C30A1-K6400-4000 Side lift cylinder TR L 2 Lifting Height 4000mm
7 C30A1-K6400-4500 Side lift cylinder Tt B L 2 Lifting Height 4500mm
7 C30A1-K6400-5000 Side lift cylinder T L 2 Lifting Height 5000mm
8 C30A1-K5200 Roller 980811NT EEV it 2

9 C30A1-K5005 Washer 90 2

10 C30A1-K5004 Guide Plate SR 2

1 C30A1-K6003 Adjusting gasket T EL R R 2

12 C30A1-K6002 Cylinder bracket TIRL S 7K R 2

13 C30A1-K6300 Clip L 2 R 2

14 GB/T6170 Nut M10 R RE 2

15 GB/T93 Lockwasher ©10 T 00 2 1 P 12

83




0804 SEALEF KIS (IUEE) WIDE-VIEW 2 STAGE MAST ASSEMBLY (QUADRUPLE VALVE)

//




0804 EALEF 1SR (JUEE) WIDE-VIEW 2 STAGE MAST ASSEMBLY (QUADRUPLE VALVE)

¥5 Index E{4i5 Part No. FE4FK Part Name No. i& il H 3 Applied Date %7 Remark

16 GB/T97.1 Washer 10 K#E 10 4

17 GB/T5783 bolt M10*35 NI 2 IRAL M10*35 4

18 C30A1-K5001 Washer AN R R Req.

19 C30A1-K5400 Outer mast side roller CN-4A | 4 T2 7R#E 2

20 GB/T5782 Bolt M8 < 40 2ES 4

21 C30A1-K2000 Inside Mast AIRES For EFL303,Lifting Height 3000mm
21 C30A1-K2000-3300 Inside Mast AIRES For EFL303,Lifting Height 3300mm
21 C30A1-K2000-3600 Inside Mast IRE For EFL303,Lifting Height 3600mm
21 C30A1-K2000-4000 Inside Mast IRE For EFL303,Lifting Height 4000mm
21 C30A1-K2000-4500 Inside Mast AIRES For EFL303,Lifting Height 4500mm
21 C30A1-K2000-5000 Inside Mast AIRES For EFL303,Lifting Height 5000mm
21 C30A1-K2000-3500 Inside Mast AIRES For EFL303,Lifting Height 3500mm
21 C30A1-K2000-4300 Inside Mast IRE For EFL303,Lifting Height 4300mm
21 C35A1-K2000 Inside Mast IRE For EFL353,Lifting Height 3000mm
21 C35A1-K2000-3300 Inside Mast AIRES For EFL353,Lifting Height 3300mm
21 C35A1-K2000-3600 Inside Mast IRES For EFL353,Lifting Height 3600mm
21 C35A1-K2000-4000 Inside Mast IRE For EFL353,Lifting Height 4000mm
21 C35A1-K2000-4500 Inside Mast AIRES For EFL353,Lifting Height 4500mm
21 C35A1-K2000-5000 Inside Mast IRE For EFL353,Lifting Height 5000mm
21 C35A1-K2000-3500 Inside Mast AIRES For EFL353,Lifting Height 3500mm
21 C35A1-K2000-4300 Inside Mast AIRES For EFL353,Lifting Height 4300mm

85




0804 SEALEF KIS (IUEE) WIDE-VIEW 2 STAGE MAST ASSEMBLY (QUADRUPLE VALVE)

/

86



0804 SEALEF KIS (IUEE) WIDE-VIEW 2 STAGE MAST ASSEMBLY (QUADRUPLE VALVE)

5 Index FEH4%5 Part No. FEH4FR Part Name & No. i&EF H # Applied Date #%F Remark

22 C30A1-K1000 Outside Mast HMIBE 1 For EFL303,Lifting Height 3000mm
22 C30A1-K1000-3300 Outside Mast CARES 1 For EFL303,Lifting Height 3300mm
22 C30A1-K1000-3600 Outside Mast AIREE 1 For EFL303,Lifting Height 3600mm
22 C30A1-K1000-4000 Outside Mast AREE 1 For EFL303,Lifting Height 4000mm
22 C30A1-K1000-4500 Outside Mast LREY 1 For EFL303,Lifting Height 4500mm
22 C30A1-K1000-5000 Outside Mast e 1 For EFL303,Lifting Height 5000mm
22 C30A1-K1000-3500 Outside Mast CARES 1 For EFL303,Lifting Height 3500mm
22 C30A1-K1000-4300 Outside Mast AIREE 1 For EFL303,Lifting Height 4300mm
22 C35A1-K1000 Outside Mast AIREE 1 For EFL353,Lifting Height 3000mm
22 C35A1-K1000-3300 Outside Mast LREY 1 For EFL353, Lifting Height 3300mm
22 C35A1-K1000-3600 Outside Mast CRES 1 For EFL353,Lifting Height 3600mm
22 C35A1-K1000-4000 Outer Mast CARES 1 For EFL353,Lifting Height 4000mm
22 C35A1-K1000-4500 Outer Mast AIREE 1 For EFL353,Lifting Height 4500mm
22 C35A1-K1000-5000 Outside Mast LREY 1 For EFL353,Lifting Height 5000mm
22 C35A1-K1000-3500 Outside Mast CRES 1 For EFL353,Lifting Height 3500mm
22 C35A1-K1000-4300 Outside Mast PRES 1 For EFL353,Lifting Height 4300mm
23 GB/T5783 Hexagon head bolt fine tooth full thread| 7 i Sk #8441 5 4= M2 4L 4

24 GB/T93 Lockwasher @12 G 4

25 GB/T97.1 Flatwasher 12 PR 4

87




0804 EALEF 1SR (JUEE) WIDE-VIEW 2 STAGE MAST ASSEMBLY (QUADRUPLE VALVE)

//




0804 SEALEF KIS (IUEE) WIDE-VIEW 2 STAGE MAST ASSEMBLY (QUADRUPLE VALVE)

¥ Index E{44i5 Part No. FE4FK Part Name ¥+ No. 1& 1 H 3 Applied Date %VE Remark
26 C30A1-T1001 Roller bR 4
27 GB/T96 Washer 12 KA 12 2
28 GB/T5782 Bolt M12*90 IR IRRE CRIRZO 2
29 GB/T5783 Bolt M10x45 ANFERIEREAIBLL M10x45 4
30 C30A1-K5300 Side roller CN-17 MH 2

89



0805 EMEF — 2% 14845 5 ik WIDE-VIEW 2 STAGE MAST HOSE ASSEMBLY

foet]
g‘ i '
—¢

e
=

—

Hydraulic oil cover

90

Gview



0805 EME — 2% 148 4S S ik WIDE-VIEW 2 STAGE MAST HOSE ASSEMBLY

¥5 Index E4i5 Part No. FE4FK Part Name % No 1% Fil H 3 Applied Date #%7E Remark
1 GB/T3452.1 O-Ring 17 X2.65 O JEAG I % 4 Pl 1
2 C30B3-F0008 Right angle connector BEAAEk 1
M22-M22
3 C30B3-K7100 High-pressure hose R 1
4 C25A1-K7200 Fourth gear pressure regulating 1 2-2.5T
C30A1-K7200 valve Pk g 3T
C35A1-K7200 assembly 35T
5 JB/T982 Flatwasher ¢ 22 20 G 1
6 C30A1-K7300 Tee =i} 1
7 C30A1-K7400 Side cylinder rubber hose ZiEmIERE 1
8 C30A1-K7500 speed limiter valve LA 1% 1
9 C30A1-K7006 Hose Clamp M4 6
10 C30A1-K7001 Cylinder oil return hose fiif i 2
11 C30A1-K7003 Qil return T joint SRTHEL I =8 1
12 C30A1-K7002 Three Way Connector ZIE[E E R 1
13 GB/T97.1 Flatwasher ¢6 T 1
14 GB/T93 Lock washer 26 P 25 1 P 1
15 GB/T5782 Bolt M6*20 e din 1
16 C30A1-K7004 Mast, Return hose RSNk 1

91




0806 FEAMLEF —Z%|THEME S R(=B) WIDE-VIEW 2 STAGE MAST HOSE ASSEMBLY (TRIPLE VALVE)

e L~

i % Gview
I f:@—lnnw mast

Outer mast

92



0806 SEMIF K| I1EME E(=B) WIDE-VIEW 2 STAGE MAST HOSE ASSEMBLY (TRIPLE VALVE)

5 Index FEH4%5 Part No. FEH4FR Part Name & No. i&EF H # Applied Date #%F Remark

1 C30B3-T1002 Straight joint HilEk 2

2 C30B3-T1100-3000 Oil Pipe R 1 Lift height=3000mm
2 C30B3-T1100-3300 Oil Pipe R 1 Lift height=3300mm
2 C30B3-T1100-3600 Oil Pipe R 1 Lift height=3600mm
2 C30B3-T1100-4000 High-pressure hose TR 1 Lift height=4000mm
2 C30B3-T1100-4500 High-pressure hose R 1 Lift height=4500mm
2 C30B3-T1100-5000 Oil Pipe R 1 Lift height=5000mm
2 C30B3-T1100-3500 Oil Pipe R 1 Lift height=3500mm
2 C30B3-T1100-4300 Oil Pipe R 1 Lift height=4300mm
2 C30B3-T1100-4800 Oil Pipe R 1 Lift height=4800mm
3 C30B3-T1200-3000 Oil Pipe IR 1 Lift height=3000mm
3 C30B3-T1200-3300 Oil Pipe R 1 Lift height=3300mm
3 C30B3-T1200-3600 Oil Pipe R 1 Lift height=3600mm
3 C30B3-T1200-4000 High-pressure hose R 1 Lift height=4000mm
3 C30B3-T1200-4500 High-pressure hose IR 1 Lift height=4500mm
3 C30B3-T1200-5500 Oil Pipe IR 1 Lift height=5000mm
3 C30B3-T1200-3500 Oil Pipe R 1 Lift height=3500mm
4 C30A1-T1003 Limit bolt FEAR 1

5 GB/T97.1 Flat washer ¢8 T 3

6 GB/T93 Flatwasher ¢8 Pk B 4 3

7 GB/T5783 Bolt MB8*50 INHESRIR R AR AL 1

8 C30B3-T1300 H.P. hose,side shifter M % = R 2

93




0806 FEME _KITEMESR(=ZE) WIDE-VIEW 2 STAGE MAST HOSE ASSEMBLY (TRIPLE VALVE)

94

x“-ﬁh S
e
I Hﬂf@i—lnrﬁmaﬂ
g 1
4 5 ,L
L+
r’%-(-— :
|
|
’ 8
|
= |
10
%—11
12—, |
13—4 ork carige
14—

I

Gview




0806 SEMLEF %I 14 M SB(=8) WIDE-VIEW 2 STAGE MAST HOSE ASSEMBLY (TRIPLE VALVE)

¥5 Index E4i5 Part No. FE4 5K Part Name ¥ No i& il H 3 Applied Date %7 Remark
9 C30A1-T1004 Pulley shaft b 1
10 C30B3-T1005 joint Bk 2
11 C30A1-T1006 Fixed board it 1
12 GB/T97.1 Flat washer ¢8 P 2
13 GB/T93 Lockwasher 28 LR 2
14 GB/T5783 bolt M8*20 NSk B A A R A 2

95




0807 TEALEF — 2% 142 & S pk (VU EX) WIDE-VIEW 2 STAGE MAST HOSE ASSEMBLY (TRIPLE VALVE)

96

| ’-/ ‘
Gview



0807 FEALEF — 4% 148 4 (/U E%) WIDE-VIEW 2 STAGE MAST HOSE ASSEMBLY(QUADRUPLE VALVE)

¥5 Index E{4i5 Part No. FE4FK Part Name No. i& il H 3 Applied Date %7 Remark
1 C30B3-T1002 Straight joint Rk 2
2 C30B3-T1100-3000 Oil Pipe R Lift height=3000mm
2 C30B3-T1100-3300 Oil Pipe R Lift height=3300mm
2 C30B3-T1100-3600 Oil Pipe R R Lift height=3600mm
2 C30B3-T1100-4000 High-pressure hose IR Lift height=4000mm
2 C30B3-T1100-4500 High-pressure hose IR Lift height=4500mm
2 C30B3-T1100-5000 Qil Pipe IR Lift height=5000mm
2 C30B3-T1100-3500 Oil Pipe R Lift height=3500mm
2 C30B3-T1100-4300 Oil Pipe IR R Lift height=4300mm
3 C30B3-T1100-3000 Oil Pipe IR Lift height=3000mm
3 C30B3-T1200-3000 Oil Pipe IR Lift height=3300mm
3 C30B3-T1200-3300 Oil Pipe IR Lift height=3600mm
3 C30B3-T1200-3600 High-pressure hose R Lift height=4000mm
3 C30B3-T1200-4000 High-pressure hose R Lift height=4500mm
3 C30B3-T1200-4500 Oil Pipe IR Lift height=5000mm
3 C30B3-T1200-5500 Oil Pipe IR Lift height=3500mm
3 C30B3-T1200-3500 Oil Pipe R Lift height=4300mm
4 C30A1-T1003 Limit bolt JEAR
5 GB/T97.1 Flat washer ¢8 P 3
6 GB/T93 Flatwasher ¢ 8 P 3
7 GB/T5783 Bolt M8*50 NSk I A A IR AL

97




0807 SEALEF — %142 B S A (VUEE) WIDE-VIEW 2 STAGE MAST HOSE ASSEMBLY(QUADRUPLE VALVE)

98



0807 FEHLEF — 21142 S (IYEX)WIDE-VIEW 2 STAGE MAST HOSE ASSEMBLY(QUADRUPLE VALVE)

5= FEH4%5 Part No. FEH4FR Part Name ¥ & No. & F H # Applied Date #%F Remark
8 C30B3-T1300 H.P. hose,side shifter FE &% i FE B 2
9 C30A1-T1004 Pulley shaft [i] 5 il 1
10 C30B3-T1005 joint Bk 2
11 C30A1-T1006 Fixed board [ 1
12 GB/T97.1 Flat washer ¢8 T 2
13 GB/T93 Lockwasher @8 A 2
14 GB/T5783 bolt M8*20 INHERIR R AR 2
15 C30B3-T1400-3000 High-pressure hose IR 1 Lift height=3000mm
15 C30B3-T1400-3300 Oil Pipe R 1 Lift height=3300mm
15 C30B3-T1400-3600 Oil Pipe IR 1 Lift height=3600mm
15 C30B3-T1400-4000 Oil Pipe R 1 Lift height=4000mm
15 C30B3-T1400-4500 High-pressure hose IR 1 Lift height=4500mm
15 C30B3-T1400-5000 Oil Pipe R R 1 Lift height=5000mm
15 C30B3-T1400-3500 Oil Pipe R 1 Lift height=3500mm
15 C30B3-T1400-4300 Oil Pipe IR 1 Lift height=4300mm

99




0807 FEALEF — 2% T4 % S A (VUBR) WIDE-VIEW 2 STAGE MAST HOSE ASSEMBLY(QUADRUPLE VALVE)

100



0807 SEMLEF — %I 14R M S A (VUEX)WIDE-VIEW 2 STAGE MAST HOSE ASSEMBLY(QUADRUPLE VALVE)

F5 Index E{4i5 Part No. FE4FK Part Name # No i& il H 3 Applied Date %7 Remark
16 C30B3-T1400-3000 High-pressure hose TR 1 Lift height=3000mm
16 C30B3-T1500-3000 Oil Pipe TR 1 Lift height=3300mm
16 C30B3-T1500-3300 Oil Pipe R 1 Lift height=3600mm
16 C30B3-T1500-3600 Oil Pipe R 1 Lift height=4000mm
16 C30B3-T1500-4000 High-pressure hose IR 1 Lift height=4500mm
16 C30B3-T1500-4500 Oil Pipe R 1 Lift height=5000mm
16 C30B3-T1500-5500 Oil Pipe IR 1 Lift height=3500mm
16 C30B3-T1500-3500 Oil Pipe R 1 Lift height=4300mm

101




0808 #&ERREE (ZZ&%EME) CHAIN ASS’Y INSTALLATION (2W)

i¥

)

A

. P
£yt

i

O Gview

e
SOy

L3

e apim e e e
(S RIS AAE BAS RIS A1S- 81

= frv g o o o g S o P S 0 ST
R N N R N R

£

Vst

030 R C a0y

o e A e e

L3O Tt

102



0808 H4& B R%EHE (ZHKFME) CHAIN ASS’Y INSTALLATION (2W)

¥5 Index E{4i5 Part No. FE4FK Part Name No. 1& A H 3 Applied Date %7 Remark
1 C30A1-K6200-4300 chain S ForEFL303,Liftheight=4300mm,LH1623,n=101
1 C30A1-K6200 Long chain B 2 For EFL303,Liftheight=3000mm,LH1623,n=71
1 C30A1-K6200-3300 Long chain BE% 2 For EFL303,Liftheight=3300mm,LH1623,n=77
1 C30A1-K6200-3600 Long chain B 2 For EFL303,Liftheight=3600mm,LH1623,n=81
1 C30A1-K6200-4000 Long chain S 2 For EFL303,Liftheight=4000mm,LH1623,n =105
1 C30A1-K6200-5000 Long chain KHEK 2 For EFL303,Liftheight=5000mm,LH1623,n=113
1 C30A1-K6200-3500 Long chain oS 2 For EFL303,Liftheight=3500mm,LH1623,n=79
1 C35A1-K6200 Chain 33 2 For EFL353,Liftheight=3000mm,LH1634,n=73
1 C35A1-K6200-3300 Chain B 2 For EFL353,Liftheight=3300mm,LH1634,n=77
1 C35A1-K6200-3600 Chain 2% 2 For EFL353,Liftheight=3600mm,LH1634,n=81
1 C35A1-K6200-4500 Chain S 2 For EFL353,Liftheight=4500mm,LH1623,n=105
1 C35A1-K6200-4000 Chain B 2 For EFL353,Liftheight=4000mm,LH1634,n=103
1 C35A1-K6200-5000 Chain ass'y BES% 2 For EFL353,Liftheight=5000mm,LH1623,n=113
1 C35A1-K6200-3500 Chain ass'y BEAR AR 2 For EFL353,Liftheight=3500mm,LH1634,n=79
1 C35A1-K6200-4300 Chain ass’ y SR SR 2 For EFL353,Liftheight=4300mm,LH1634,n=101
2 C30A1-K6100 Chain Pulley Bk 2 For EFL303
2 C35A1-K6100 Pulley,chain iy 2 For EFL353
3 GB/T894.1 Collar 40 Y R 2

103




0809 SEXLEF — 2% 12424 WIDE-VIEW 2 STAGE MAST LIFT CYLINDER

—
/

=]

o

-(0--0-(8-0-0

|
ot:n?@-{?ﬂ@ﬂ-’l

D

$-2

r (B

104



0809 FEALEF — 2% TALACFHT WIDE-VIEW 2 STAGE MAST LIFT CYLINDER

55 Index E 9% 5 Part No. FE4FR Part Name ¥ & No. & H # Applied Date #%7E Remark
Include all above(1. 2. 3. 4. 5. 6) ,Serial
7 C30A1-K6400-KIT Kit for lift cyl.--FD30T ETHhEEEA 1
number of the forklift must be provided

105




0901 EF+ R4 %3 (ZH4LHH) LIFT SYSTEM INSTALLATION (2F)

106



0901 I RL %% (ZZKLHH) LIFT SYSTEM INSTALLATION (2F)

5 Index FEH4%5 Part No. FEE4ZFR Part Name & No. i&EF H # Applied Date #%F Remark
1 C30B3-Z0000-3000 Lift system (2F) ARG (g4 EH) 1 Two-way,Lift height=3000mm
1 C30B3-Z0000-3002 Lift system (2F) BT RS (—%aEt) 1 Three-way,Lift height=3000mm
1 C30B3-Z0000-3003 Lift system (2F) BIFRS (—%adat) 1 Four-way,Lift height=3000mm
1 C30B3-Z0000-3300 Lift system (2F) IR (—Z4ad) 1 Two-way,Lift height=3300mm
1 C30B3-Z0000-3302 Lift system (2F) BIFRS (4 A 1 Three-way,Lift height=3300mm
1 C30B3-Z0000-3303 Lift system (2F) ARG (g4 EH) 1 Four-way,Lift height=3300mm
1 C30B3-Z0000-3500 Lift system (2F) BT RS (—%aEt) 1 Two-way,Lift height=3500mm
1 C30B3-Z0000-3502 Lift system (2F) HIFRSG (—Z4ad) 1 Three-way,Lift height=3500mm
1 C30B3-Z0000-3503 Lift system (2F) BIFRS (4 A 1 Four-way,Lift height=3500mm
1 C30B3-Z0000-3600 Lift system (2F) ®IFRS (4 A 1 Three-way,Lift height=3600mm
1 C30B3-Z0000-3602 Lift system (2F) HEHARSG (g4 EH) 1 Four-way,Lift height=3600mm
1 C30B3-Z0000-3603 Lift system (2F) BT RS (—%aEt) 1 Two-way,Lift height=3600mm
2 C30A1-K0001 Cap AR 2
3 GB/T97.1 Flatwasher ©16 T 4
4 GB/T93 Flatwasher ®16 o PR BE 2 2 4
5 BG/T5782 Bolt M16*1.5*70 NAKIBRE A CRIRLL ) 4
6 ZBT33001.2 Oil cup M10X1 HIAF 2
7 C30A1-K0002 Bearing Pad R RN 1
8 C30B3-KA000R Tilt cylinder ftRH L 1 See 0401
9 C30B3-KA000L Tilt cylinder TR L 1 See 0401

107




0901 EF+ R4 %3 (ZH4LHH) LIFT SYSTEM INSTALLATION (2F)

108



0901 EF+ R4 %3 (ZH4LHH) LIFT SYSTEM INSTALLATION (2F)

5 Index FEH4%5 Part No. FEH4FR Part Name ¥ & No. & F H # Applied Date #%F Remark
10 C30A1-K8000 Front pin roll Tl gt 1
11 C30A1-K9000 Tilt cylinder rear axle assembly | {HiAHET 5 Gl AR 2
12 GB/T97.1 Flatwasher ¢ 10 SFHE 4
13 GB/T93 Flatwasher ¢ 10 T 80 2 1 P 4
14 GB/T5786 bolt M10*20 NSk B A A R A 4

109




0902 |14 (=4 HH) MAST (2F)

110



0902 |14 (=4 HH) MAST (2F)

55 E 445 Part No. E4FR Part Name % No. 1& A H # Applied Date #%1E Remark
1 C30A1-Z1000 Outer mast CARES 1 Lift height=3000mm
1 C30A1-Z1000-3300 Outer mast CANE 1 Lift height=3300mm
1 C30A1-Z1000-3600 Outer mast CAINE 1 Lift height=3600mm
1 C30A1-Z1000-2500 Outer mast PR 1 Lift height=2500mm
1 C30A1-Z1000-2700 Outer mast HMIZE 1 Lift height=2700mm
1 C30A1-Z21000-3500 Outer mast CARES 1 Lift height=3500mm
2 C30A1-Z2000 Inner mast AIRE 1 Lift height=3000mm
2 C30A1-Z2000-3300 Inner mast SINES 1 Lift height=3300mm
2 C30A1-Z2000-3600 Inner mast W58 1 Lift height=3600mm
2 C30A1-Z2000-2500 Inner mast W58 1 Lift height=2500mm
2 C30A1-Z2000-2700 Inner mast SIRE 1 Lift height=2700mm
2 C30A1-Z2000-3500 Inner mast SRR 1 Lift height=3500mm
3 C30A1-25100 Roller 760211BS-1-00 B 2
4 GB/T894.1 Circlips for shaft $55 BRI PE & 55 2
5 C30A1-K5200 Roller 980811NT EEv it 2
6 C30A1-Z5101 Roller accessories WHECHLAT 2
7 C30A1-K5001 Washer AR R R 1 Req.

8 C30A1-K5400 Outer mast side roller CN-4A | 4 T2EM7R 6 2
9 GB/T97.1 Flatwasher ¢ 10 T 4
10 GB/T93 Flatwasher ¢ 10 Pk B 4 4
11 GB/T5782 bolt M10*35 INA KBRS AR Ar M10*35 4
12 C30A1-K5005 Guide Plate SR 1

111




0902 |14 (=4 HH) MAST (2F)

112



0902 'J3 (ZZ4HH) MAST (2F)

¥5 Index E4i5 Part No. FE4 5K Part Name ¥+ No. i& il H 3 Applied Date %7 Remark

13 C30A1-K5004 Limit slider PR B 2

113




4 HH) CHAIN ASS’Y INSTALLATION (2F)

0903 #HXKLBREE (

Gview

114



0903 HKEEE (ZZ%4HH) CHAIN ASS’Y INSTALLATION

5 Index FEH4%5 Part No. FEH4FR Part Name & No. i&EF H # Applied Date #%F Remark
1 C30A1-26200-3300 Chain ass'y BB 2 Liftheight=3300mm,LH1623,n=51
1 C30A1-26200-3600 Short chain Y4 2 Liftheight=3600mm,LH1623,n=59
1 C30A1-26200 Short chain 33 2 Liftheight=3000mm,LH1623,n=49
1 C30A1-Z6200-3500 Short chain B % 2 Liftheight=3500mm,LH1623,n=53
2 C30A1-Z6600 Pulley,chain R 2
3 GB/T894.1 Collar 240 L ER e 2
4 C30A1-26700 Pulley pedestal Bkt 1

115




0904 fEFlmfr &3 (=24 HH) LIFT CYLINDER INSTALLATION (2F)

=i ]l
A

H

#—5
‘4

w1
A=
£¥3 — Inner mast

TR
l%?:ﬂ?r%
8 g
o 4 l\%
10

.::::‘_:;;:ZT,E'-} —Quter mast
=1
+—4
i—12

116

Inner mast

W s i ST
B he

Fork carriage

Gview



0904 fEFlmfr &3 (=24 HH) LIFT CYLINDER INSTALLATION (2F)

5 Index FEH4%5 Part No. FEH4FR Part Name & No. i&EF H # Applied Date #%F Remark
1 C30B3-26400L-3000 Left lift cylinder b ad ik 1 Lift height=3000mm
1 C30B3-26400L-3300 Left lift cylinder 7 T B i L 1 Lift height=3300mm
1 C30B3-26400L-3600 Left lift cylinder 7 T B I L 1 Lift height=3600mm
1 C30B3-26400L-2500 Left lift cylinder 7 T B i L 1 Lift height=2500mm
1 C30B3-26400L-2700 Left lift cylinder I 1 Lift height=2700mm
1 C30B3-Z6400L-3500 Left lift cylinder HC T 1 Lift height=3500mm
2 C30B3-Z6400R-3000 Right lift cylinder A5 T B T 1 Lift height=3000mm
2 C30B3-Z6400R-3300 Right lift cylinder VEpau itk 1 Lift height=3300mm
2 C30B3-Z6400R-3600 Right lift cylinder A T T 1 Lift height=3600mm
2 C30B3-Z6400R-2500 Right lift cylinder A T T 1 Lift height=2500mm
2 C30B3-Z6400R-2700 Right lift cylinder JHIEL 1 Lift height=2700mm
2 C30B3-Z6400R-3500 Right lift cylinder HC T L 1 Lift height=3500mm
3 GB/T96 Flatwasher ©10 KEPE A 6
4 GB/T93 Flatwasher ¢ 10 P 2 8
5 GB/T5783 Bolt M10*25 NSk B A A IR A 2
6 C30A1-K6300 Dead plate KN Eihrel 515959 2
7 C30A1-K6002 Cylinder bracket T ST K Je 2
8 C30A1-K6003 Thin cushion THIL A 1 Req.

9 C30A1-K6004 Thin cushion LRS- LE 1 Req.
9 C30A1-K6005 Thick cushion T ET 2% 1 Req.
10 GB/T5782 Bolt M10*40 A 4
11 GB/T97.1 Flatwasher ¢ 10 P 2

117




0904 RFAMELEZE (Z42EHH) LIFT CYLINDER

i A (|
i I.‘

H i

I.l IJ |'l
-

..::::::;;:IT,E‘} —Quter mast

=11
—d
i—2

118

Fork carriage

Gview



0904 EFHMAI %3 (=44 HH) LIFT CYLINDER INSTALLATION (2F)

¥5 Index E{4i5 Part No. FE4FK Part Name No. i& il H 3 Applied Date %7 Remark
12 GB/T5783 M10x1.25x45 SRS T AR 4
13 C30B3-26500-2700 Left lift cylinder BRI Lift height=2700mm
13 C30B3-26500-3000 Middle lift cylinder AT B AT Lift height=3000mm
13 C30B3-26500-3300 Middle lift cylinder R AT B AL Lift height=3300mm
13 C30B3-26500-3600 Middle lift cylinder HI AT BT Lift height=3600mm
13 C30B3-26500-3500 Middle lift cylinder HI AT BT Lift height=3500mm
13 C30B3-26500-2500 Middle lift cylinder Fh )RS T T Lift height=2500mm
14 GB/T96 Flatwasher ¢ 12 KEE A 2 2
15 GB/T93 Flatwasher ¢ 12 iR 3 H P 2
16 GB/T5783 bolts M12*1.5*50 IS HI SRR AT F 4R EL 2

119




0905 AU AMEL (Z44HH)LEFT LIFT CYLINDER (2F)

=1 :

I | i
o> —2 - -
&—3 : e
- f -

B AP -®
¢; 5 : e
B4 : y

i Z c
& E S
L ; e
= :

L“wmh : &=

120



0905 AUEHAME (=44 HHH)LEFT LIFT CYLINDER (2F)

5 Index FH4%5 Part No. FEH4FR Part Name & No. i&EF H # Applied Date #%F Remark
7 C30B3-Z6400L-KIT Cylinder repair kit AR ESEE) 1 Include all parts above (1. 2. 3. 4. 5,

6) ,Serial number of the forklift must be

provided

121




%4 H i) RIGHT LIFT CYLINDER (2F)

0906 A5 {2 FiHEL (

=
|
P e 0 = B
_....._ ..._-
4.. - ™ Lo B ' #] E_u ﬁ_..- ._.__...
vl ] f
d--o-9-0-0-@)-0-0-0-0-0-6 S w— 2
;mx
.,r

122



0906 A A ME. (=442 EH) RIGHT LIFT CYLINDER (2F)

5 Index FH4%5 Part No. FEH4FR Part Name & No. i&EF H # Applied Date #%F Remark
8 C30B3-Z6400R-KIT Cylinder repair kit MiHAR E 3N 1 Include all parts above (1. 2. 3. 4. 5.

6. 7) ,Serial number of the forklift must be|

provided

123



#%4EH /) MIDDLE LIFT CYLINDER (2F)

0907 *H[AFEFHHIEL (

— o =+ L] u

00040004

124



0907 a2 HEL (=< EH) MIDDLE LIFT CYLINDER (2F)

75 Index

F4w5 Part No.

T4 7k Part Name

i& il H 3 Applied Date

%1 Remark

10

C30B3-26500-KIT

Seal kit for Lifting cylinder

Seal kit for Lifting cylinder

Include all parts above (1. 2.

3. 4. 5.

6. 7. 8. 9) , Serial number of the forklift

must be  provided

125



0908 I EH AL (—%4HH)HYDRAULIC SYSTEM OF LIFT SYSTEM (2F)

ik

AL ik

126

Gwiew



0908 BFEH AL (=% 42 HH)HYDRAULIC SYSTEM OF LIFT SYSTEM (2F)

55 Index E 4% 5 Part No. E 4R Part Name % No. 1& A H # Applied Date #%1E Remark

1 GB/T3452.1 O-Ring 17X 2.65 O A Bl 1

2 C30B3-F0008 Right angle connector M22-M22 HAk 1

3 C30B3-K7100 High-pressure hose BB 1

C25A1-K7200 2-2.5T
4 C30A1-K7200 Fourth gear pressure regulating - ) T
valve assembly
C35A1-K7200 3.5T

5 JB/T982 Flatwasher ¢ 22 HE % B 1

6 C30B3-K7300 Tee =@ 1

7 C30B3-K7400 High-pressure hose IR 1

8 C30A1-K7500 speed limiter valve LA 1% 1

9 C30B3-27007 joint Bk 1

10 C30B3-27600-3000 High-pressure hose IR R 1 Lift height=3000mm
10 C30B3-Z7600-3300 H.P. hose,middle cylinder HP L e R R 1 Lift height=3300mm
10 C30B3-27600-3500 H.P. hose,middle cylinder F T e e SR 1 Lift height=3500mm
10 C30B3-27600-3600 H.P. hose,middle cylinder F T e e SR 1 Lift height=3600mm
11 C30B3-Z7008 joint Bk 1

12 GB/T3452.1 O-Ring O TERG 3% £} 1] 1

13 C30B3-Z700 Chain fender board HHEERC AR 1

14 GB/T97.1 Flatwasher ©16 T 1

15 GB/T93 Flatwasher @16 P 2 1

16 GB/T5786 Bolt M16*1.5*60 A 1

127




%4 Hi) HYDRAULIC SYSTEM OF THIRD PIPELINE (2F)

—_—

REBARSA (

0909

128



0909 =BAEH AL (ZHK4HH) HYDRAULIC SYSTEM OF THIRD PIPELINE (2F)

5 Index FEH4%5 Part No. FEH4FR Part Name & No. i&EF H # Applied Date #%F Remark

1 C30B3-F0008 Straight joint JERIIESS 2

2 C30B3-T4100-3000 H.P. hose | third pipeline =k R R | 1 Lift height=3000mm
2 C30B3-T4100-3300 H.P. hose | third pipeline =k R R | 1 Lift height=3300mm
2 C30B3-T4100-3500 H.P. hose I, third pipeline SR R | 1 Lift height=3500mm
2 C30B3-T4100-3600 H.P. hose I,third pipeline SR R AR | 1 Lift height=3600mm
3 C30B3-T4200-3000 H.P. hose Il third pipeline I AR R 1 Lift height=3000mm
3 C30B3-T4200-3300 H.P. hose Il third pipeline I EE IR 1 Lift height=3300mm
3 C30B3-T4200-3500 H.P. hose I1,third pipeline S I R R I 1 Lift height=3500mm
3 C30B3-T4200-3600 High-pressure hose IR 1 Lift height=3600mm
4 C30B3-T4300-3000 Upper guide channel ass’ y T SRR A 1 Lift height=3000mm
4 C30B3-T4300-3300 Upper guide groove plate assembly | _F SAEHR % 1 Lift height=3300mm
4 C30B3-T4300-3600 Upper guide groove plate assembly | _E SR &% 1 Lift height=3600mm
4 C30B3-T4300-3500 Upper guide channel ass’ y SR R 1 Lift height=3500mm
5 C30B3-T4400-3000 Lower guide channel ass’ y SRR AR 1 Lift height=3000mm
5 C30B3-T4400-3300 Lower guide channel ass’ y SRR AR 1 Lift height=3300mm
5 C30B3-T4400-3600 Lower guide channel ass’ y SRR AR 1 Lift height=3600mm
5 C30B3-T4400-3500 Lower guide channel ass’ y AR R 1 Lift height=3500mm
6 GB/T97.1 Flat washer ¢8 P 12

7 GB/T93 Flatwasher &8 P 12

8 BG/T5783 Bolt M8*16 NSk B A A R A 7

9 GB/T97.1 Flatwasher ¢ 6 P 3

10 GB/T93 Lock washer g6 P 1HE 3505 % P 3

129




0909 =B RS (ZHK4LHH) HYDRAULIC SYSTEM OF THIRD PIPELINE (2F)

130



0909 =B RS (ZHK4LHH) HYDRAULIC SYSTEM OF THIRD PIPELINE (2F)

¥ = Index FE 4= Part No. FEAF4 5K Part Name i No. 1% A H 3 Applied Date #%7E Remark
11 GB/T5783 Bolt M6X35 7N Sk B AL A IR AT 3
12 C30B3-T4001 Fixed plate I AR 3
13 C30B3-T4500 Steel tube assembly W R 1
14 C30B3-T4600-3000 H.P. hose I,short MR H o R | 1 Lift height=3000mm
14 C30B3-T4600-3300 H.P. hose |,short WS 5 R AR | 1 Lift height=3300mm
14 C30B3-T4600-3500 H.P. hose I,short A% 5 R IR | 1 Lift height=3500mm
14 C30B3-T4600-3600 High-pressure hose B 1 Lift height=3600mm
15 C30B3-T4002 Hose clampass'y BB AR 1
16 GB/T5783 Bolt M8*50 INHERIE AR AR 1
17 C30B3-T4003 Middle Tube Round R UE 6 1
18 C30B3-T4004 Fixed board [i5] 52 B 1
19 C30B3-T4005 Pulley fender board IR 1
20 C30B3-T4006 Pulley shaft et 1
21 GB/T5783 bolt M8*20 INAERIE AR AR 4
22 GB/T97.1 Flatwasher ©16 e 1
23 GB/T93 Flatwasher 16 Pt 2 H 1
24 GB/T5786 Bolt M16*1.5*60 W 1
25 C30B3-T4700 four-way UL 1
26 C30B3-T4800 High-pressure hose o R R 2

131




0909 =BAEH AL (ZHK4HH) HYDRAULIC SYSTEM OF THIRD PIPELINE (2F)

132



0909 =B RS (ZHK4LHH) HYDRAULIC SYSTEM OF THIRD PIPELINE (2F)

55 Index E %5 Part No. FE4FR Part Name #& No. & H # Applied Date #%7E Remark
27 C30B3-T4900-3000 High-pressure hose EERE 1 Lift height=3000mm
27 C30B3-T4900-3300 H.P. hose,middle cylinder T e R 1 Lift height=3300mm
27 C30B3-T4900-3500 H.P. hose,middle cylinder T e R 1 Lift height=3500mm
27 C30B3-T4900-3600 H.P. hose,middle cylinder FR T i R B A 1 Lift height=3600mm

133



0910 VIERE R4 (—%4£HH) HYDRAULIC SYSTEM OF FOURTH PIPELINE (2F)

134



0910 VRS AL (Z% 4 Hi) HYDRAULIC SYSTEM OF FOURTH PIPELINE (2F)

¥5 Index E{4i5 Part No. FE4FK Part Name No. i& il H 3 Applied Date %7 Remark

1 C30B3-F0008 Straight joint =Rt DR 4 24° 4

2 C30B3-T4100-3000 H.P. hose |,third pipeline SRR | Lift height=3000mm
2 C30B3-T4100-3300 H.P. hose I,third pipeline =k R R | Lift height=3300mm
2 C30B3-T4100-3500 H.P. hose |, third pipeline I R | Lift height=3500mm
2 C30B3-T4100-3600 H.P. hose |, third pipeline SR PR A | Lift height=3600mm
3 C30B3-T4200-3000 H.P. hose I1,third pipeline SN R N Lift height=3000mm
3 C30B3-T4200-3300 H.P. hose I third pipeline I AR R Lift height=3300mm
3 C30B3-T4200-3500 H.P. hose I third pipeline =k v R R Lift height=3500mm
3 C30B3-T4200-3600 H.P. hose I1,third pipeline SIS R N Lift height=3600mm
4 C30B3-T5100-3000 H.P. hose |,fourth pipeline VY 4 1 o R | Lift height=3000mm
4 C30B3-T5100-3300 H.P. hose |,fourth pipeline VY 4 1 o R | Lift height=3300mm
4 C30B3-T5100-3500 H.P. hose I,fourth pipeline VY I3t v e R R A | Lift height=3500mm
4 C30B3-T5100-3600 H.P. hose |,fourth pipeline VO B3t vt v IR MRS | Lift height=3600mm
5 C30B3-T5200-3000 H.P. hose Il,fourth pipeline VY I v R R 1 Lift height=3000mm
5 C30B3-T5200-3300 H.P. hose II,fourth pipeline DY B4 1 o A 1 Lift height=3300mm
5 C30B3-T5200-3500 H.P. hose Il,fourth pipeline VY I3 v e R R 1) Lift height=3500mm
5 C30B3-T5200-3600 H.P. hose Il,fourth pipeline VO B vt v R Je 5 11 Lift height=3600mm
6 C30B3-T5300-3000 Upper Guide Groove Board b R K Lift height=3000mm
6 C30B3-T5300-3300 Upper guide channel ass’ y | LS =, Lift height=3300mm
6 C30B3-T5300-3600 Upper guide channel ass” y | - S4R## &% Lift height=3600mm
6 C30B3-T5300-3500 Upper guide channel ass’ y | S48 s, Lift height=3500mm

135




0910 VIERE R4 (—%4£HH) HYDRAULIC SYSTEM OF FOURTH PIPELINE (2F)

136

Gview



0910 BB RS (—Z4HH) HYDRAULIC SYSTEM OF FOURTH PIPELINE (2F)

¥5 Index E4i5 Part No. FE4FK Part Name 41 No. 1% Fil H 3 Applied Date #%7E Remark

7 C30B3-T5400-3000 Lower Guide Groove Board N SAER R 1 Lift height=3000mm
7 C30B3-T5400-3300 Lower guide channel ass’ y | N S &k 1 Lift height=3300mm
7 C30B3-T5400-3600 Lower guide channel ass’ y SRR 1 Lift height=3600mm
7 C30B3-T5400-3500 Lower guide channel ass” y | IS s & 1 Lift height=3500mm
8 GB/T97.1 Flat washer ¢8 T 9

9 GB/T93 Flatwasher ¢ 8 P B 4 13

10 BG/T5783 Bolt M8*16 N SR I AR AL 5

1 GB/T97.1 Flatwasher &6 P 3

12 GB/T93 Lock washer 26 A 2 ] 3

13 BG/T5783 Bolt M6X35 PN AR IR SRS 3

14 C30B3-T5001 Fixed plate T AR 3

15 C30B3-T5002 Quadruple rubber hose clamp | 8 E#K 2

16 GB/T818 Screw M8*30 WRET 4

17 C30B3-T5003 Pulley HRELAE 1

18 C30B3-T5004 Fixed board It 7E A 1

19 C30B3-T5005 Pulley fender EHRIIR 1

20 C30B3-T5006 Pulley shaft L Rl 1

21 GB/T5783 bolt M8*20 AVIIPR Jisot 4 4

22 GB/T97.1 Flatwasher ©16 T 1

23 GB/T93 Flatwasher @16 RS 2 5 el 1

24 GB/T5786 Bolt M16*1.5*60 [y 1

25 C30B3-T5700 7830-101100-31 J& B\ K, 1

137




%4 EHiH) LIFT SYSTEM INSTALLATION (3F)

1001 ARG RE (

Gview

138



1001 BT RGELE (Z%4LHH) LIFT SYSTEM INSTALLATION (3F)

75 Index

Z A4 %5 Part No.

E 148 Part Name

i& il H 3 Applied Date

7 Remark

1

C30B3-S0000-4500

Lift system (3F)

B RG (Z&4eEdD

Two-way,Lift height=4500mm

1

C30B3-S0000-4502

Lift system (3F)

BIRG (Z&4eEdD

Three-way,Lift height=4500mm

C30B3-S0000-4503

Lift system (3F)

B RS (EZheEE)

Four-way,Lift height=4500mm

C30B3-S0000-4800

Lift system (3F)

BR RS (ZhEEED

Two-way,Lift height=4800mm

C30B3-S0000-4802

Lift system (3F)

BIRG (Z&4eEd)

Three-way,Lift height=4800mm

C30B3-S0000-4803

Lift system (3F)

BIRG (Z&4eEdD

Four-way,Lift height=4800mm

C30B3-S0000-5000

Lift system (3F)

BA RS (EhEEE)

Two-way,Lift height=5000mm

C30B3-S0000-5002

Lift system (3F)

BA RS (ZhEEE)

Three-way,Lift height=5000mm

C30B3-S0000-5003

Lift system (3F)

BR RS (ZhEEE)

Four-way,Lift height=5000mm

C30B3-S0000-5500

Lift system (3F)

BIRG (Z&4eEdD

Two-way,Lift height=5500mm

C30B3-S0000-5502

Lift system (3F)

BIRG (Z&4EdD

Three-way,Lift height=5500mm

C30B3-S0000-5503

Lift system (3F)

B RS (EhEEE

Four-way,Lift height=5500mm

C30B3-S0000-6000

Lift system (3F)

B RS (ZhEEE)

Two-way,Lift height=6000mm

C30B3-S0000-6002

Lift system (3F)

BA RS (ZhEEE)

Three-way,Lift height=6000mm

C30B3-S0000-6003

Lift system (3F)

BIRG (Z&4eEdD

Four-way,Lift height=6000mm

C30B3-S0000-4300

Lift system (3F)

BIRG (Z&4eEdD

Two-way,Lift height=4300mm

C30B3-S0000-4302

Lift system (3F)

BA RS (EhEEED

Three-way,Lift height=4300mm

C30B3-S0000-4303

Lift system (3F)

BA RS (EZhEEE)

Four-way,Lift height=4300mm

C30B3-S0000-6500

Lift system (3F)

BIRG (Z&4eEd)

Two-way,Lift height=6500mm

C30B3-S0000-6502

Lift system (3F)

B RG (Z&4eEdD

Three-way,Lift height=6500mm

C30B3-S0000-6503

Lift system (3F)

BIRG (Z&4eEdD

Four-way,Lift height=6500mm

139




%4 EHiH) LIFT SYSTEM INSTALLATION (3F)

1001 ARG RE (

Gview

140



1001 BARFGRE (ZKEHH)

LIFT SYSTEM INSTALLATION (3F)

55 Index E-4%5 Part No. EF4FR Part Name No. & H # Applied Date %7 Remark
2 C30A1-K0001 Cap A 2
3 GB/T97.1 Flatwasher 16 1 H ] 4
4 GB/T93 Flatwasher @16 R B S 4
5 GB/T5783 Bolt M16%1.5*70 ANAKIBARAN T CREIZZL ) 4
6 ZBT33001.2 Oil cup M10 X1 YN 2
7 C30A1-K0002 Bearing Pad I IBEHN L 2
8 C30B3-KAQ00L*2 tilt cylinder(left) BRHMEL(A) See 0402
8 C30B3-KAQ00L*4 Tilt cylinder (left) BRHHEL(A) See 0402, Lift height=6000mm
9 C30B3-KAO00R*2 tilt cylinder (right) BARHMEL (4) See 0402
9 C30B3-KA000R*4 Tilt cylinder (right) AR EL () See 0402, Lift height=6000mm
10 C30A1-K8000 Front pin roll R 2
1 C30A1-K9000 Tilt cylinder rear axle assembly | fBiAHT 5 AL Bl 2
12 GB/T97.1 Flatwasher ¢ 10 T 4
13 GB/T93 Flatwasher ¢ 10 At T 4P 4
14 GB/T5783 bolt M10*20 N SR IE AL AR AL 4
15 C30A1-K0020 Tilt cylinder liner WAL E 2 Lift height=6000mm

141




FK4HH) MAST (3F)

1002 7% (

142



1002 |14 (=< EHH) MAST (3F)

55 Index E-4%5 Part No. E4FR Part Name & No. & H # Applied Date %7 Remark
1 C30A1-S1000 Outer mast PARES 1 Lift height=4500mm
1 C30A1-S1000-4800 Outer mast Broh 15 1 Lift height=4800mm
1 C30A1-S1000-5000 Outer mast Broh 15 1 Lift height=5000mm
1 C30A1-S1000-5500 Outer mast LRk 1 Lift height=5500mm
1 C30A1-S1000-6000 Outer mast AN 1 Lift height=6000mm
1 C30A1-S1000-4300 Outer mast PARES 1 Lift height=4300mm
1 C30A1-S1000-6500 Outer mast ANE'S 1 Lift height=6500mm
2 C30A1-S2000 New middle door frame B 1 Lift height=4500mm
2 C30A1-S2000-4800 Middle Mast LN 1 Lift height=4800mm
2 C30A1-S2000-5000 Middle mast el e 1 Lift height=5000mm
2 C30A1-S2000-5500 Middle mast el e 1 Lift height=5500mm
2 C30A1-S2000-6000 Middle mast 4 1 Lift height=6000mm
2 C30A1-S2000-4300 Middle mast 4 1 Lift height=4300mm
2 C30A1-S2000-6500 Middle mast el e 1 Lift height=6500mm
3 C30A1-S3000 New inner door frame E R INES 1 Lift height=4500mm
3 C30A1-S3000-4800 Inner mast AIRE 1 Lift height=4800mm
3 C30A1-S3000-5000 Inner mast IR 1 Lift height=5000mm
3 C30A1-S3000-5500 Inner mast IRES 1 Lift height=5500mm
3 C30A1-S3000-6000 Inner mast IREE 1 Lift height=6000mm
3 C30A1-S3000-4300 Inner mast AIRE 1 Lift height=4300mm
3 C30A1-S3000-6500 Inner mast IR 1 Lift height=6500mm

143




FK4HH) MAST (3F)

1002 7% (

144



1002 ] (=& £ HH) MAST (3F)

55 Index E 445 Part No. E 44 FR Part Name % No. & A H # Applied Date #%1E Remark
4 C30A1-Z5100 Roller 760211BS-1-00 B 4
5 GB/T894.1 Circlips for shaft ¢ 55 PR R & 55 2
6 C30A1-K5200 Roller 980811NT TR 4
7 C30A1-Z5101 Roller accessories RECHC 6
8 C30A1-K5001 Washer AT R R 1 Req.
9 C30A1-K5400 Outer mast side roller CN-4A | #M T4 % 2
10 GB/T97.1 Flatwasher ¢ 10 Rl 4
1 GB/T93 Flatwasher ¢ 10 P £ ] 4
12 GB/T5782 bolt M10*35 ANk B AR AL M10*35 4
13 GB/T97.1 Flatwasher ®16 P 2
14 GB/T93 Flatwasher ®16 e £ ] 2
15 GB/T5783 Bolt M16*1.5 PR A 8244 2
16 C30A1-K5005 Washer SRR 1 Req
17 C30A1-K5004 Limit slider RRASE 3 Bk 1

145



%4 Hil) CHAIN ASS’Y INSTALLATION (3F)

1003 LK B REZE (

203 ——Middle mast

Middle mast

-v=_n\il
e

-

Gview

146



1003 & B REE (Z=%4£HH) CHAIN ASS’Y INSTALLATION (3F)

5 Index FEH4%5 Part No. FEH4FR Part Name & No. i&EF H # Applied Date #%F Remark
1 C30A1-S6200 Long chain oS 2 Lift height=4500mm,LH1623,n=73
1 C30A1-S6200-4800 Long chain 33 2 Lift height=4800mm,LH1623,n=77
1 C30A1-S6200-5000 Long chain BE% 2 Lift height=5000mm,LH1623,n=81
1 C30A1-S6200-5500 Long chain B % 2 Lift height=5500mm,LH1623,n=91
1 C30A1-S6200-6000 Long chain S 2 Lift height=6000mm,LH1623,n=101
1 C30A1-S6200-4300 Long chain Ko 1 Lift height=4300mm,LH1623,n=71
1 C30A1-S6200-6500 Long chain KB 2% 2 Lift height=6500mm,LH1623,n=111
2 C30A1-S6700 Chain bracket PR 1) 2 2% e 2
3 GB/T93 Flatwasher ¢ 12 P 2 4
4 GB/T818 Screw M12*1.25*30 P75 A AT SR AT 4
5 C30A1-K6100 Chain Pulley B 4
6 GB/T894.1 Collar 40 AR 4
7 C30A1-26700 Pulley pedestal BERC 1
8 C30A1-26800-4500 Short chain S 2 Lift height=4500mm,LH1623,n=49
8 C30A1-Z6800-4800 Short chain S 2 Lift height=4800,5000mm,LH1623,n =53
8 C30A1-26800-5500 Short chain oS 2 Lift height=5500mm,LH1623,n=61
8 C30A1-Z6800-6000 chain i3 2 Lift height=6000mm,LH1623,n=65
8 C30A1-26800-4300 Short chain FaEE 2% 1 Lift height=4300mm,LH1623,n=47
8 C30A1-26800-6500 Short chain ki S 2 Lift height=6500mm,LH1623,n=71

147




1004 B2 (=44 B8/H) LIFT CYLINDER INSTALLATION (3F)

148

Inner mast

q

L)

s
A1 |

Fork carriage:

14

Gview



1004 B2 (=44 B8/H) LIFT CYLINDER INSTALLATION (3F)

¥5 Index E{4i5 Part No. FE4FK Part Name & No i& il H 3 Applied Date %7 Remark

1 C30B3-S6400L-4500 Left lift cylinder e T T 1 Lift height=4500mm
1 C30B3-S6400L-4800 Left lift cylinder iyl 1 Lift height=4800mm
1 C30B3-S6400L-5000 Left lift cylinder Yoy N KN 1 Lift height=5000mm
1 C30B3-56400L-5500 Left lift cylinder e AT 1 Lift height=5500mm
1 C30B3-S6400L-6000 Left lift cylinder e T T 1 Lift height=6000mm
1 C30B3-S6400L-4300 Left lift cylinder AT T 1 Lift height=4300mm
1 C30B3-S6400L-6500 Left lift cylinder sy stk 1 Lift height=6500mm
2 C30B3-S6400R-4500 Right lift cylinder AL T T 1 Lift height=4500mm
2 C30B3-S6400R-4800 Right lift cylinder YEpahant:ilian 1 Lift height=4800mm
2 C30B3-S6400R-5000 Right lift cylinder i T T 1 Lift height=5000mm
2 C30B3-S6400R-5500 Right lift cylinder i T T 1 Lift height=5500mm
2 C30B3-S6400R-6000 Right lift cylinder apya NN 1 Lift height=6000mm
2 C30B3-S6400R-4300 right lift cylinder AT T 1 Lift height=4300mm
2 C30B3-S6400R-6500 Right lift cylinder HC T L 1 Lift height=6500mm
3 GB/T97.1 Flat washer ®12 T 2

4 GB/T93 Flatwasher ¢ 12 P 2 4

5 GB/T5783 bolts M12*1.5*50 INFS BRI F AR AL 4

6 C30A1-K6300 Dead plate T8 LA 5 % 2

7 C30A1-K6002 Cylinder bracket T ST K Je 2

8 C30A1-K6003 Thin cushion JHIT A 1 Req.

9 C30A1-K6004 Thin cushion LRS- LE 1 Req.

149




1004 B MG 23 (=44 HH) LIFT CYLINDER INSTALLATION (3F)

Middle mast
3
5 ...;'sf"'i Middle mast
B gt
| -+
= ="
T

ﬁ—fIIﬁia =
I <
a T
g 1|D T“% Inner mast
11 a
. s, - Bt
B T AT
—2 V.a .-l"ﬁl"r L
! 4 15
&
LS
|
Fork carriage:

150

14

Gview



1004 B2 (=44 B8/H) LIFT CYLINDER INSTALLATION (3F)

¥5 Index E4i5 Part No. FE4 5K Part Name No. i& il H 3 Applied Date %7 Remark

9 C30A1-K6005 Thick cushion TR Req.

10 GB/T97.1 Flatwasher ¢ 10 T 6

11 GB/T93 Flatwasher ¢ 10 iR 3 H P 6

12 GB/T5783 Bolt M10*60 INF Sk IE A AR AL 4

13 GB/T5785 M10x1.25x45 EX AR Y 2

14 C30B3-S6500-6500 Middle cylinder AT T Lift height=6500mm
14 C30B3-S6500-4500 Middle lift cylinder AT T BT Lift height=4500mm
14 C30B3-S6500-4800 Middle lift cylinder AT B Lift height=4800mm
14 C30B3-S500-5000 Middle lift cylinder AT T BT Lift height=5000mm
14 C30B3-56500-5500 Middle lift cylinder A AR T T Lift height=5500mm
14 C30B3-56500-6000 Middle lift cylinder A AR T T Lift height=6000mm
14 C30B3-S6500-4300 Middle lift cylinder AT T BT Lift height=4300mm
15 GB/T96 Flatwasher ¢ 12 KEE A 9 2

151




1005 A ABFME (=44 H8H) LEFT&RIGHT LIFT CYLINDER (3F)

S :
S >
= =
5 &6
>3 -l
! =
&3 =

=

-
L 14 ‘E

R

e
&5 :
% : ==

152



1005 £ AEFME (ZHKEHH)

LEFT&RIGHT LIFT CYLINDER (3F)

75 Index E-4%5 Part No. E4FR Part Name 41 No. & H # Applied Date #%7F Remark
1 \ \ \ 1 Dustband 45*57*7/10
2 \ \ \ 1 Seal ring 45*55*6
3 \ \ \ 1 O-ring 55.6*2.4
4 \ \ \ 1 Back-up ring 55*50*15
5 \ \ \ 1 Back-up ring 55*50*12
6 \ \ \ 1 Rubber ring 55*45*3
7 \ \ \ 1 Seal ring 55*45*6
8 C30B3-S6400-KIT Seal kit for Beside Lifting cylinder |z HhEL&H 4 1 Include all parts above(1,2,3,4,5,6,7)

153




1006 HEEFAME (=%2EHH) MIDDLE LIFT CYLINDER (3F)

I'\‘J _‘.
i
¢
-0

|
e

|
-

@-?-m--e%@'-&-e-@
1

-4 - - -

154



1006 HEEFAME (=%2EH) MIDDLE LIFT CYLINDER (3F)

75 Index ZA4i 5 Part No. E4FR Part Name % No. 1& A H # Applied Date #%1E Remark

1 / Rod Packing 240X 50X 6 Yx %3 pE 1 Dustband 60*74*8/11

2 / Rod Packing 240 X50X 6 Yx %3 pE 1 Rubber ring 60*70*3

3 / Rod Packing 840 X50X6 Yx %% 1 O-ring 84.4*3.1

4 / Rod Packing 240 X50X6 Yx %l 1 Seal ring 60*70*6

5 / Rod Packing 240X 50X 6 Yx %l 1 O-ring 77.5*3.55

6 / Rod Packing 240X 50X 6 Yx %3 pE 1 Back-up ring 85*80*20

7 / Rod Packing 240 X50X 6 Yx %3 pE 1 Rubber ring 85*70*3

8 / Rod Packing 240 <50 X6 Yx %% 1 Seal ring 85*70*9

9 / Rod Packing @40 X50X6 Yx %% 1 O-ring 20*2.4
10 C30B3-S6500-KIT Cylinder kit PRIl RIS A 1 Include all parts above (1,2,3,4,5,6,7,8,9)

155




1007 WA EHRZARL (=%42HHE) HYDRAULIC SYSTEM OF LIFT SYSTEM (3F)

Hydrauli oil tank g 32

156



1007 WA EHRZARL (=%42HHE) HYDRAULIC SYSTEM OF LIFT SYSTEM (3F)

5 Index E 445 Part No. EH4FR Part Name % No. & A H # Applied Date #%1E Remark
1 GB/T3452.1 O-Ring 17 X2.65 O TEA5 I 2% 1l 1
2 C30B3-F0008 Right angle connector M22-M22 | F f1 43k 1
3 C30B3-K7100 High-pressure hose o e IR 1
C25A1-K7200 2-2.5T
Fourth gear pressure regulating
4 C30A1-K7200 P32 i 1 3T
valve assembly
C35A1-K7200 3.5T
5 C30B3-S7100 T-junction =IEE A 1
6 GB/T97.1 Flat washer ¢8 e 4
7 GB/T93 Flatwasher ¢ 8 P £ ] 4
8 GB/T5783 bolt M8*20 7N FH Sk B AL A IR AL 2
9 JB/T982 Flatwasher ¢ 22 A B 3
10 C30B3-S7001 joint ek 3
1 C30B3-S7200 Hard tube assembly Tl SR, 1
12 C30B3-S7300 High-pressure hose e R AR 1
13 C30B3-K7300 Tee = 1
14 C30B3-K7400 High-pressure hose R 1
15 C30A1-K7500 speed limiter valve B[] 18] 1
16 C30A1-K7006 Hose Clamp [P 6
17 C30A1-K7001 Cylinder oil return hose [EREIRES 2
18 C30A1-K7003 Oil return T joint FRTHEL Il =18 1
19 C30A1-K7002 Three Way Connector SRR S 1
20 GB/T97.1 Flatwasher ¢6 T 1
21 GB/T93 Lock washer @6 Tl i A 157 1




1007 BIHEBRESL (S%4HEH) HYDRAULIC SYSTEM OF LIFT SYSTEM (3F)

Hydrauli oil tank g 32

158



1007 BIHEBRESL (S%4HEH) HYDRAULIC SYSTEM OF LIFT SYSTEM (3F)

5 Index E 445 Part No. E 44 FR Part Name % No. & A H # Applied Date #%1E Remark
22 BG/T5782 Bolt M6*20 W 1
23 C30A1-K7004 Cylinder oil return hose it v A 1
24 C30B3-S7400 Hard tube assembly (049593 1
25 GB/T5783 Bolt M8*16 INF S IR R IR 2
26 C30B3-S7500-4500 Middle cylinder rubber hose FR T i R A 1 Lift height=4500mm
26 C30B3-S7500-4800 Middle cylinder rubber hose L R 1 Lift height=4800mm
26 C30B3-S7500-5000 Middle cylinder rubber hose L R 1 Lift height=5000mm
26 C30B3-S7500-5500 High-pressure hose R 1 Lift height=5500mm
26 C30B3-S7500-6000 Middle cylinder rubber hose rPL e e R 1 Lift height=6000mm
26 C30B3-S7500-4300 Middle cylinder rubber hose FRRT e R A 1 Lift height=4300mm
26 C30B3-S7500-6500 Middle cylinder rubber hose L R 1 Lift height=6500mm
27 C30B3-S7002 Pulley IR 1
28 GB/T96 Flatwasher ¢ 12 KB A 1
29 GB/T93 Flatwasher ¢ 12 B 1
30 GB/T5783 Bolt M12*1.5*60 INAEKIBR AN CRIBREL ) 1
31 C30B3-S7600 Hard tube assembly [ik=95Y57 1
32 C30B3-S7003 joint ek 1
33 GB/T3452.1 O-Ring O JEM I % 4Pl 1
34 C30B3-Z700 Chain fender board LRk e alind 1
35 GB/T97.1 Flatwasher ©16 e 1
36 GB/T93 Flatwasher 16 Pt 2 H ] 1
37 GB/T5782 Bolt M16*1.5*60 izt 159 1




%4 H i) HYDRAULIC SYSTEM OF THIRD PIPELINE (3F)

BRERARS (

1008

Gview

160



1008 =R EHR AL (=%4HH) HYDRAULIC SYSTEM OF THIRD PIPELINE (3F)

55 Index EM4% 5 Part No. EH4FR Part Name % No. & H H #A Applied Date #%1E Remark

1 C30B3-F0008 Straight joint JERIIESS 2

2 C30B3-T4100 High-pressure hose R 1

3 C30B3-T4200 High-pressure hose BB 1

4 C30B3-T7100 Steel tube assembly XA R 1

5 GB/T97.1 Flat washer ¢8 T 10

6 GB/T93 Flatwasher ¢ 8 P 25 1 P 10

7 GB/T5783 Bolt M8*16 N SR IR AR AL 5

8 C30B3-T7200-4500 H.P. hose,long MR 5 i 2 Lift height=4500mm
8 C30B3-T7200-4800 H.P. hose,long MR K R 2 Lift height=4800mm
8 C30B3-T7200-5000 High-pressure hose MR R 2 Lift height=5000mm
8 C30B3-T7200-5500 High-pressure hose MRS A o e 2 Lift height=5500mm
8 C30B3-T7200-6000 High-pressure hose MFE A 5 i 2 Lift height=6000mm
8 C30B3-T7200-4300 H.P. hose,long MR K B 2 Lift height=4300mm
8 C30B3-T7200-6500 H.P. hose,long MR R 2 Lift height=6500mm
9 C30B3-S7002 Pulley B 1

10 C30B3-T4006 Tube Axle WA S 1

11 GB/T96 Flatwasher ¢ 12 KEE A 1

12 GB/T93 Flatwasher ¢ 12 P 1R 355 2 1

13 GB/T5783 Bolt M12*1.5*60 NIRRT CRIRAL ) 1

14 C30B3-T7300 Steel tube assembly X 1

161




%4 H i) HYDRAULIC SYSTEM OF THIRD PIPELINE (3F)

BRERARS (

1008

Gview

162



1008 =BAEKR RS (=% 4 H M) HYDRAULIC SYSTEM OF THIRD PIPELINE (3F)

¥5 Index E4i5 Part No. FE4FK Part Name No. i& il H 3 Applied Date #%7E Remark
15 C30B3-T7400-4500 H.P. hose,short ol v R IR 2 Lift height=4500mm
15 C30B3-T7400-4800 High-pressure hose Jd e R AR 2 Lift height=4800mm
15 C30B3-T7400-5000 High-pressure hose R 2 Lift height=5000mm
15 C30B3-T7400-5500 High-pressure hose o v R e 2 Lift height=5500mm
15 C30B3-T7400-6000 High-pressure hose o v R e 2 Lift height=6000mm
15 C30B3-T7400-4300 H.P. hose,short ol v R IR 2 Lift height=4300mm
15 C30B3-T7400-6500 H.P. hose,short o e R 2 Lift height=6500mm
16 C30B3-T4002 Hose clamp Je eI AR
17 GB/T5783 Bolt M8*50 IS IBRE AR AL
18 C30B3-T4003 Middle Tube Round TR
19 C30B3-T4004 Fixed board I# 52 $
20 C30B3-T4005 Pulley fender board (ELEAT
21 C30B3-T4006 Pulley shaft B
22 GB/T5783 bolt M8*20 INH S IBRE AR AL 2
23 GB/T97.1 Flatwasher ®16 SFHJE
24 GB/T93 Flatwasher @16 P B 4
25 GB/T5786 Bolt M16*1.5*60 A
26 C30B3-T4700 four-way i)
27 C30B3-T4800 High-pressure hose R 2

163




%4 HH) HYDRAULIC SYSTEM OF FOURTH PIPELINE (3F)

1009 [UEXE RS (

Gview

164



1009 MUBLESH AL (=84 HB) HYDRAULIC SYSTEM OF FOURTH PIPELINE (3F)

¥5 Index E{4i5 Part No. FE4FK Part Name No. i& il H 3 Applied Date %7 Remark
1 C30B3-F0008 Straight joint PRk 2
2 C30B3-T8100-4500 H.P. hose I,fourth pipeline VYRt i e R R A | Lift height=4500mm
2 C30B3-T8100-4800 High-pressure hose VO Bt v v R MRS | Lift height=4800mm
2 C30B3-T8100-5000 High-pressure hose VY B i ek v TR IR | Lift height=5000mm
2 C30B3-T8100-5500 High-pressure hose VY Bl e RS Lift height=5500mm
2 C30B3-T8100-6000 High-pressure hose VY Bl e RS Lift height=6000mm
2 C30B3-T8100-4300 H.P. hose |,fourth pipeline VO Bt v v R MRS | Lift height=4300mm
2 C30B3-T8100-6500 H.P. hose |,fourth pipeline 4 3 8 R | Lift height=6500mm
3 C30B3-T8200-4500 H.P. hose Il,fourth pipeline DY 4 1 o A 1 Lift height=4500mm
3 C30B3-T8200-4800 High-pressure hose DY B e A 1 Lift height=4800mm
3 C30B3-T8200-5000 High-pressure hose VY I3 v e R R 1) Lift height=5000mm
3 C30B3-T8200-5500 High-pressure hose VO B vt v R Je 5 11 Lift height=5500mm
3 C30B3-T8200-6000 High-pressure hose DY B ek v T JREE 1) Lift height=6000mm
3 C30B3-T8200-4300 H.P. hose II,fourth pipeline DY 4 1 o A 1 Lift height=4300mm
3 C30B3-T8200-6500 H.P. hose Il,fourth pipeline DY 4 1 o A 1 Lift height=6500mm
4 \ \ \ Upper pulley
5 \ \ \ Pulley support
6 \ \ \ Pin
7 \ \ \ Spring washer 12
8 \ \ \ Nut M12
9 C30B3-T8300 Soleplate iR E e R Include 4,5,6,7,8

165




%4 HiH) HYDRAULIC SYSTEM OF FOURTH PIPELINE (3F)

1009 [UERE# RS (

Gview

166



1009 MUBLESH AL (=84 HB) HYDRAULIC SYSTEM OF FOURTH PIPELINE (3F)

¥5 Index E{4i5 Part No. FE4FK Part Name 41 No. 1% Fil H 3 Applied Date %7 Remark

10 GB/T97.1 Flat washer ¢8 SFHE 12

11 GB/T93 Flatwasher ¢ 8 Pk B 2 ] 14

12 GB/T5783 bolt M8*20 AVIES " Tincot Yog 11

13 C30B3-T8400 joint ek 1

14 GB/T5783 Bolt M8*16 7N A S MR A A RS 1

15 C30B3-T8400-4500 H.P. hose,short ol v R IR 2 Lift height=4500mm
15 C30B3-T8400-4800 Short high pressure hose o e AR 2 Lift height=4800mm
15 C30B3-T8400-5000 High-pressure hose R 2 Lift height=5000mm
15 C30B3-T8400-5500 High-pressure hose R R 2 Lift height=5500mm
15 C30B3-T8400-6000 High-pressure hose ol v R IR 2 Lift height=6000mm
15 C30B3-T8400-4300 H.P. hose,short ol v R IR 2 Lift height=4300mm
15 C30B3-T8400-6500 H.P. hose,short Jd e R 2 Lift height=6500mm
16 C30B3-T8001 Quadruple rubber hose clamp | X8 E#K 1

17 GB/T818 Screw M8*30 IRET 2

18 C30B3-T4003 Pulley FREL U 1

19 C30B3-T4004 Fixed board I# 52 $ 1

20 C30B3-T4005 Pulley fender AR 1

21 C30B3-T4006 Pulley shaft HELE SRl 1

22 GB/T97.1 Flatwasher @16 SFHE 1

23 GB/T93 Flatwasher @16 Pk B 2 1

167




%4 HiH) HYDRAULIC SYSTEM OF FOURTH PIPELINE (3F)

1009 [UEXEHR RS (

Gview

168



1009 MUBAEH RS (=%4BEH) HYDRAULIC SYSTEM OF FOURTH PIPELINE (3F)

%5 Index E4% 5 Part No. FEE44FR Part Name ¥ & No. i@ F H 3 Applied Date %7F Remark
24 GB/T5786 Bolt M16*1.5*60 HE AR 1
25 C30B3-T8500 eight-way J L\ K, 1

169




1101 HLMM4EL TILTING CYLINDER

170



1101 58} M%EL TILTING CYLINDER

55 Index E44%% 5 Part No. EH4FR Part Name % No. 1& A H # Applied Date #%1E Remark
1 \ \ \ 1 Dustband 30*38*5/6.5
2 \ \ \ 1 Seal ring 30*40*6
3 \ \ \ 1 O-ring 75*3.1
4 \ \ \ 1 ST 30%40.7*4.2
5 \ \ \ 1 O-ring 70*5.7
6 \ \ \ 1 O-ring 35*3.1
7 \ \ \ 1 Seal ring 70*60*6
8 C30B3-KAQ00R-KIT Seal Kit for Tilt Cylinder iRk FE B 1 include item1,2,3,4,5,6,7

171




1102 f5igli AL TILTING CYLINDER

172



1102 {4l 4. TILTING CYLINDER

¥5 Index E{4i5 Part No. FE4FK Part Name 41 No. 1% Fil H 3 Applied Date %7 Remark
0 C30B3-KA000L-KIT Seal Kit for Tilt Cylinder i T AS H A 1
1 \ \ \ 1 Dustband 35*43*5/6.5
2 \ \ \ 1 Seal ring 35*45*6
3 \ \ \ 1 O-ring 85*3.1
4 \ \ \ 1 ST 35%45.7*4.2
5 \ \ \ 1 O-ring 80*5.7
6 \ \ \ 1 O-ring 40*3.1
7 \ \ \ 1 Seal ring 80*70*6
8 \ \ \ 1 O-ring 39*2.4

173



1103 %2 X% FORK CARRIAGE

174




1103 X %2 FORK CARRIAGE

55 Index E44%% 5 Part No. EH4FR Part Name % No. 1& A H # Applied Date #%1E Remark

1 C30A1-K3000 Carriage assembly T B R 1 For EFL303,2W

1 C30A1-Z3000 Carriage D= LRSS 1 For 2F

1 C30A1-S4000 Carriage NER Y5857 1 For 3F

1 C35A1-K3000 Seat (16TA30056) TR 1 For EFL353,2W

2 C30A1-K4000 Backrest EE ¢S 1

3 C30A1-K5200 Roller 980811NT EEv it 6

4 GB/T894.1 Circlips for shaft ¢ 55 MRS PE & 55 6

5 GB/T5783 Bolt M14*30 INFA IR AR AL 8

6 C30A1-K5001 Washer ¢ 11 T A 8

7 C30A1-K5002 Washer TRECHI R 1 Req.

8 C30A1-K5300 Side roller CN-17 bzt 4

9 GB/T93 Flatwasher ¢ 10 P 1R 3505 2 8
10 GB/T5783 Bolt M10*60 INFA S IB AR A IR AL 8

1 GB/T97.1 Plain washer 14 T 8
12 GB/T93 Flatwasher ¢ 14 o PR BE S 2 8
13 C30A1-KB000-1070 Fork i34 2 For EFL303,122*45*1070
13 C30A1-KB000-1150 Fork i34 2 For EFL303,122*45*1150
13 C30A1-KB000-1220 Fork "X 2 For EFL303,122*45*1220
13 C30A1-KB000-1370 Fork BX 2 For EFL303,122*45*1370
13 C30A1-KB000-1600 Fork X 2 For EFL303,122*45*1600
13 C30A1-KB000-1820 Fork i34 2 For EFL303,122*45*1820
13 C30A1-KB000-2000 Fork "X 2 For EFL303,122*45*2000

175




1103 %2 X% FORK CARRIAGE




1103 %2 X% FORK CARRIAGE

¥5 Index E4i5 Part No. FE4 5K Part Name No. i& il H 3 Applied Date %7 Remark
13 C30A1-KB000-1700 Fork "X 2 For EFL303,122*45*1700
13 C30A1-KB000-2200 Fork "X 2 For EFL303,122*45*2200
13 C30A1-KB000-1520 Fork i 2 For EFL303,122*45*1520
13 C30A1-KB000-2400 fork "X 2 For EFL303,122*45*2400
13 C35A1-KB000-1370 Carriage forkass'y 1% 2 For EFL353,122*50*1370
13 C35A1-KB000-1600 Carriage forkass'y "X 2 For EFL353,122*50*1600
13 C35A1-KB000-2000 Carriage forkass'y X 2 For EFL353,122*50*2000
13 C35A1-KB000-2200 Carriage forkass'y i 2 For EFL353,122*50*2200
13 C35A1-KB000-1150 Carriage forkass'y "X 2 For EFL353,122*50*1150
13 C35A1-KB000-1220 Carriage forkass'y 1% 2 For EFL353,122*50%1220
13 C35A1-KB000-1520 Carriage forkass'y X 2 For EFL353,122*50*1520
13 C35A1-KB000-1820 Carriage forkass'y i9d 2 For EFL353,122*50*1820
13 C35A1-KB000-1700 fork i 2 For EFL353,122*50*1700
13 C35A1-KB000-2420 fork "X 2 For EFL353,122*50*2420

177




1104 Mi#5% (#F) SIDE SHIFTER (OPTIONAL)

178

,!i'}i'— L
di—o

o
44




1104 {5 (%A SIDE SHIFTER (OPTIONAL)

55 E4%5 Part No. FEE44FR Part Name & No. & H # Applied Date #%F Remark

1 C30B3-V1000 Built-inSide Shift P E RS 3 1 3.0t,2W,CY30ZY-JL1
1 C35B3-V1000 Built-inSide Shift W E MRS 1 3.5t,2W,CY35ZY-JL1
1 C30B2-V1000 Built-inSide Shift M E MRS 1 3.0~3.5t,2F,XC30ZLB-00-00
1 C35B2-V1000 Built-inSide Shift P E RS 3 1 3.0~3.5t,3F,CY30ZY-JS3
2 C30A1-V3000 External Side Shift HRE M &% 1 Cascade,65F-SSS-B195
2 C30B1-V3000 External Side Shift HRE M &% 1 Liandong,LC30
2 C30B3-V3000-1300 External Side Shift S E M 1 Liandong,GC30B(1300mm)
2 C30B3-V3000-1700 External Side Shift HhE M 1 Liandong,GC30C(1700mm)
2 C30B2-V3000 External Side Shift HRE M &% 1 Cascade,X65F-SSS-3556
3 GB/T97.1 Plain washer 14 T 8
4 GB/T93 Flatwasher ¢ 14 T 00 2 1 P 8
5 GB/T5783 Bolt M14*30 NSk B AR A 8 For Liandong
5 GB/T5786 Bolt M14*1.5*30 A 8 For Cascade
6 C30B1-V3000-KIT Slider Repair kit, External Side Shift | #h B M HEHE 4 1 Liandong,LC30
6 C30B3-V3000-1300-KIT Slider Repair kit, External Side Shift |4MEMFZiFHEHE 1 Liandong,GC30B(1300mm)
6 C30B3-V3000-1700-KIT Slider Repair kit, External Side Shift | 4ME I IFHRE R 1 Liandong,GC30C(1700mm)
6 C30A1-V3000-KIT Slider Repair kit, External Side Shift | 4ME I IF RS 1 Cascade,65F-SSS-B195
6 C30B2-V3000-KIT Slider Repair kit, External Side Shift |4MEIlfEHRIEEE 1 Cascade,X65F-SSS-3556

6.1 C30B3-V1000-KIT Slider Repair kit, Built- inSide Shift WEMBEREE R 1 3.0~3.5t,2W

6.2 C30B2-V1000-KIT Slider Repair kit, Built- inSide Shift P E A TP A 1 3.0~3.5t,2F

6.3 C35B2-V1000-KIT Slider Repair kit, Built- inSide Shift RV R ESEEEN 1 3.0~3.5t,3F

179




1104 fl|#45% (#%E) SIDE SHIFTER (OPTIONAL)

180

,!i'}i'— L
di—o

o
44




1104 {5 (%A SIDE SHIFTER (OPTIONAL)

e

Ji

EAF4%*5 Part No.

FEH4FR Part Name

i&EF H # Applied Date

%7E Remark

C30B1-V3000-C20-KIT

Cylinder Repair kit, External Side Shift

SHEMFELE A

Liandong,LC20

C30B1-V3000-C30-KIT

Cylinder Repair kit, External Side Shift

SHEMFLE A

Liandong,LC30

C30B1-V3000-1300-KIT

Cylinder Repair kit, External Side Shift

S E M A2 2

Liandong,GC30B(1300mm)

C30B1-V3000-1600-KIT

Cylinder Repair kit, External Side Shift

S E M A2 2

Liandong,GC20ZL2 1600

C30B1-V3000-1700-KIT

Cylinder Repair kit, External Side Shift

S E M A2 2

Liandong,GC30C(1700mm)

C30B1-V3000-A270-KIT

Cylinder Repair kit, External Side Shift

ShEMFLE A

Cascade,55F-SSS-A270

C30B1-V3000-B195-KIT

Cylinder Repair kit, External Side Shift

SHEMFLE A

Cascade,65F-SSS-B195

C30B1-V3000-3957-KIT

Cylinder Repair kit, External Side Shift

S E M A2 2

Cascade,55F-SSS-3957

C30B1-V3000-3556-KIT

Cylinder Repair kit, External Side Shift

S E M A2 2

Cascade,X65F-SSS-3556

C30B1-V3000-EP-KIT

Cylinder Repair kit, External Side Shift

SHE MR LA

SH225.104P.CD1-EP

C30B1-V3000-SLC-KIT

Cylinder Repair kit, External Side Shift

SHEMFELE A

SLC-20

YC30-GMF Sideshift Cylinder Repair Kit A For 3.0~3.5t,3F Side Shift Model:
CY30ZY-JS3

ZC30-GMF Cylinder Repair kit, Built-inSide Shift | P9 B &40 &35 £, For 3.0~3.5t,3F Side Shift Model:
XC30ZLC-00

F40A2-22091 Piston rod T IEAT For 3.0~3.5t,3F Side Shift Model:
CY30ZY-JS3

ZC30-00-05 Piston Rod 5 FEAT For 3.0~3.5t,3F Side Shift Model:

XC30ZLC-00

181




	零部件目录
	TOGLİFT İŞ MAKİNALARI İTHALAT İHRACAT LİMİTED ŞİRK
	0101车身系统FRAME SYSTEM
	0102 护顶架OVERHEAD GUARD
	0102 护顶架OVERHEAD GUARD
	0102 护顶架OVERHEAD GUARD
	0102 护顶架OVERHEAD GUARD
	0103底板类 FLOOR BOARD
	0104 机罩类及座椅 HOOD & SEAT
	0104 机罩类及座椅 HOOD & SEAT
	0201操作系统  OPERATION SYSTEM
	0201操作系统  OPERATION  SYSTEM
	0201操作系统  OPERATION  SYSTEM
	0201操作系统  OPERATION  SYSTEM
	0202行车制动装置BRAKE CONTROL UNIT
	0202行车制动装置BRAKE CONTROL UNIT
	0203转向管柱总成STEERI NG COLUMN ASS’Y
	0203转向管柱总成STEERI NG COLUMN ASS’Y 
	0203转向管柱总成STEERI NG COLUMN ASS’Y
	0204 多路阀操作杆VALVE CONTROL LINKAGE
	0204 多路阀操作杆VALVE CONTROL LINKAGE
	0204 多路阀操作杆VALVE CONTROL LINKAGE
	0204 多路阀操作杆VALVE CONTROL LINKAGE
	0301 驱动系统DRIVING SYSTEM
	0301 驱动系统DRIVING SYSTEM
	0302 驱动轮总成DRIVING WHEEL
	0302 驱动轮总成DRIVING WHEEL
	0303 驱动桥总成DRIVING AXLE
	0303 驱动桥总成DRIVING AXLE
	0303 驱动桥总成DRIVE AXLE
	0303 驱动桥总成DRIVE AXLE
	0304 制动器总成 WHEEL BRAKE
	0304 制动器总成 WHEEL BRAKE
	0304 制动器总成 WHEEL BRAKE
	0304 制动器总成 WHEEL BRAKE
	0305 变速箱 TRANSMISSION 
	0305 变速箱 TRANSMISSION  
	0305 变速箱 TRANSMISSION 
	0305 变速箱1   TRANSMISSION 1 
	0501 转向桥与转向轮总成 STEERING AXLE & WHEEL ASS’Y
	0501 转向桥与转向轮总成 STEERING AXLE & WHEEL ASS’Y
	0502 转向桥 STEERING AXLE
	0502 转向桥 STEERING AXLE
	0502 转向桥 STEERING AXLE
	0502 转向桥 STEERING AXLE
	0503 转向油缸 STEERING CYLINDER
	0503 转向油缸 STEERING CYLINDER
	0601 电气系统 ELECTRIC SYSTEM
	0601 电气系统 ELECTRIC SYSTEM
	0601 电气系统 ELECTRIC SYSTEM
	0606 电气系统 ELECTRIC SYSTEM
	0701 液压管路系统1  HYDRAULIC SYSTEM 1
	0701 液压管路系统1  HYDRAULIC SYSTEM 1
	0702 液压管路系统2  HYDRAULIC SYSTEM 2
	0702 液压管路系统2  HYDRAULIC SYSTEM 2
	0703 液压管路系统3  HYDRAULIC SYSTEM 3
	0703 液压管路系统3  HYDRAULIC SYSTEM 3
	0704 液压管路系统4  HYDRAULIC SYSTEM 4
	0704 液压管路系统4  HYDRAULIC SYSTEM 4
	0705 液压管路系统5 HYDRAULIC SYSTEM 5
	0705 液压管路系统5 HYDRAULIC SYSTEM 5
	0801  宽视野二级门架 WIDE-VIEW 2 STAGE MAST
	0801  宽视野二级门架  WIDE-VIEW 2 STAGE MAST
	0802  宽视野二级门架总成 WIDE-VIEW 2 STAGE MAST ASSEMBLY
	0802  宽视野二级门架总成 WIDE-VIEW 2 STAGE MAST ASSEMBLY
	0802  宽视野二级门架总成 WIDE-VIEW 2 STAGE MAST ASSEMBLY
	0802  宽视野二级门架总成 WIDE-VIEW 2 STAGE MAST ASSEMBLY
	0802  宽视野二级门架总成 WIDE-VIEW 2 STAGE MAST ASSEMBLY
	0802  宽视野二级门架总成 WIDE-VIEW 2 STAGE MAST ASSEMBLY
	0803  宽视野二级门架总成(三联） WIDE-VIEW 2 STAGE MAST ASSEMBL
	0803  宽视野二级门架总成(三联）WIDE-VIEW 2 STAGE MAST ASSEMBLY
	0803  宽视野二级门架总成(三联）WIDE-VIEW 2 STAGE MAST ASSEMBLY
	0803  宽视野二级门架总成(三联）WIDE-VIEW 2 STAGE MAST ASSEMBLY
	0803  宽视野二级门架总成(三联）WIDE-VIEW 2 STAGE MAST ASSEMBLY
	0803  宽视野二级门架总成(三联）WIDE-VIEW 2 STAGE MAST ASSEMBLY
	0803  宽视野二级门架总成(三联）WIDE-VIEW 2 STAGE MAST ASSEMBLY
	0803  宽视野二级门架总成(三联）WIDE-VIEW 2 STAGE MAST ASSEMBLY
	0804 宽视野二级门架总成（四联）WIDE-VIEW 2 STAGE MAST ASSEMBLY（
	0804 宽视野二级门架总成（四联）WIDE-VIEW 2 STAGE MAST ASSEMBLY（
	0804 宽视野二级门架总成（四联）WIDE-VIEW 2 STAGE MAST ASSEMBLY（
	0804 宽视野二级门架总成（四联）WIDE-VIEW 2 STAGE MAST ASSEMBLY（
	0804 宽视野二级门架总成（四联）WIDE-VIEW 2 STAGE MAST ASSEMBLY（
	0804 宽视野二级门架总成（四联）WIDE-VIEW 2 STAGE MAST ASSEMBLY（
	0804 宽视野二级门架总成（四联）WIDE-VIEW 2 STAGE MAST ASSEMBLY（
	0804 宽视野二级门架总成（四联）WIDE-VIEW 2 STAGE MAST ASSEMBLY（
	0805 宽视野二级门架油管总成WIDE-VIEW 2 STAGE MAST HOSE ASSEMB
	0805 宽视野二级门架油管总成WIDE-VIEW 2 STAGE MAST HOSE ASSEMB
	0806  宽视野二级门架油管总成(三联）WIDE-VIEW 2 STAGE MAST HOSE A
	0806  宽视野二级门架油管总成(三联） WIDE-VIEW 2 STAGE MAST HOSE 
	0806  宽视野二级门架油管总成(三联） WIDE-VIEW 2 STAGE MAST HOSE 
	0807宽视野二级门架油管总成(四联) WIDE-VIEW 2 STAGE MAST HOSE AS
	0807 宽视野二级门架油管总成(四联) WIDE-VIEW 2 STAGE MAST HOSE A
	0807宽视野二级门架油管总成(四联) WIDE-VIEW 2 STAGE MAST HOSE AS
	0807 宽视野二级门架油管总成(四联)WIDE-VIEW 2 STAGE MAST HOSE AS
	0807宽视野二级门架油管总成(四联) WIDE-VIEW 2 STAGE MAST HOSE AS
	0807  宽视野二级门架油管总成(四联)WIDE-VIEW 2 STAGE MAST HOSE A
	0808 链条总成安装（二级宽视野）CHAIN ASS’Y INSTALLATION (2W)
	0808链条总成安装（二级宽视野） CHAIN ASS’Y INSTALLATION (2W)
	0809 宽视野二级门架起升缸WIDE-VIEW 2 STAGE MAST LIFT CYLINDE
	0809 宽视野二级门架起升缸WIDE-VIEW 2 STAGE MAST LIFT CYLINDE
	0901 起升系统安装（二级全自由）LIFT SYSTEM INSTALLATION (2F)
	0901 起升系统安装（二级全自由）LIFT SYSTEM INSTALLATION (2F)
	0901 起升系统安装（二级全自由）LIFT SYSTEM INSTALLATION (2F)
	0901 起升系统安装（二级全自由）LIFT SYSTEM INSTALLATION (2F)
	0902门架（二级全自由） MAST (2F)
	0902门架（二级全自由） MAST (2F)
	0902门架（二级全自由） MAST (2F)
	0902门架（二级全自由） MAST (2F)
	0903 链条总成安装（二级全自由）CHAIN ASS’Y INSTALLATION 
	0904 起升油缸安装（二级全自由）LIFT CYLINDER INSTALLATION (2F)
	0904 起升油缸安装（二级全自由）LIFT CYLINDER INSTALLATION (2F)
	0904 起升油缸安装（二级全自由）LIFT CYLINDER INSTALLATION (2F)
	0905 左侧起升油缸（二级全自由)LEFT LIFT CYLINDER (2F)
	0905 左侧起升油缸（二级全自由)LEFT LIFT CYLINDER (2F)
	0906 右侧起升油缸（二级全自由）RIGHT LIFT CYLINDER (2F)
	0906 右侧起升油缸（二级全自由）RIGHT LIFT CYLINDER (2F)
	0907 中间起升油缸（二级全自由）MIDDLE LIFT CYLINDER (2F)
	0907 中间起升油缸（二级全自由）MIDDLE LIFT CYLINDER (2F)
	0908 起升管路系统（二级全自由)HYDRAULIC SYSTEM OF LIFT SYSTEM 
	0908 起升管路系统（二级全自由)HYDRAULIC SYSTEM OF LIFT SYSTEM 
	0909三联管路系统（二级全自由） HYDRAULIC SYSTEM OF THIRD PIPELI
	0909三联管路系统（二级全自由） HYDRAULIC SYSTEM OF THIRD PIPELI
	0909三联管路系统（二级全自由） HYDRAULIC SYSTEM OF THIRD PIPELI
	0909三联管路系统（二级全自由） HYDRAULIC SYSTEM OF THIRD PIPELI
	0909三联管路系统（二级全自由） HYDRAULIC SYSTEM OF THIRD PIPELI
	0909三联管路系统（二级全自由） HYDRAULIC SYSTEM OF THIRD PIPELI
	0910 四联管路系统（二级全自由）HYDRAULIC SYSTEM OF FOURTH PIPEL
	0910 四联管路系统（二级全自由）HYDRAULIC SYSTEM OF FOURTH PIPEL
	0910 四联管路系统（二级全自由）HYDRAULIC SYSTEM OF FOURTH PIPEL
	0910 四联管路系统（二级全自由）HYDRAULIC SYSTEM OF FOURTH PIPEL
	1001起升系统安装（三级全自由） LIFT SYSTEM INSTALLATION (3F)
	1001起升系统安装（三级全自由） LIFT SYSTEM INSTALLATION (3F)
	1001起升系统安装（三级全自由） LIFT SYSTEM INSTALLATION (3F)
	1001起升系统安装（三级全自由） LIFT SYSTEM INSTALLATION (3F)
	1002 门架（三级全自由）MAST (3F)
	1002 门架（三级全自由）MAST (3F)
	1002 门架（三级全自由）MAST (3F)
	1002 门架（三级全自由）MAST (3F)
	1003链条总成安装（三级全自由） CHAIN ASS’Y INSTALLATION (3F) 
	1003链条总成安装（三级全自由） CHAIN ASS’Y INSTALLATION (3F) 
	1004起升油缸安装（三级全自由） LIFT CYLINDER INSTALLATION (3F) 
	1004起升油缸安装（三级全自由） LIFT CYLINDER INSTALLATION (3F)
	1004起升油缸安装（三级全自由） LIFT CYLINDER INSTALLATION (3F) 
	1004起升油缸安装（三级全自由） LIFT CYLINDER INSTALLATION (3F)
	1005左右起升油缸（三级全自由） LEFT&RIGHT LIFT CYLINDER (3F) 
	1005左右起升油缸（三级全自由） LEFT&RIGHT LIFT CYLINDER (3F)
	1006 中间起升油缸（三级全自由）MIDDLE LIFT CYLINDER (3F)
	1007  起升管路系统（三级全自由）HYDRAULIC SYSTEM OF LIFT SYSTEM
	1007  起升管路系统（三级全自由）HYDRAULIC SYSTEM OF LIFT SYSTEM
	1007  起升管路系统（三级全自由）HYDRAULIC SYSTEM OF LIFT SYSTEM
	1007  起升管路系统（三级全自由）HYDRAULIC SYSTEM OF LIFT SYSTEM
	1008 三联管路系统（三级全自由）HYDRAULIC SYSTEM OF THIRD PIPEL
	 1008 三联管路系统（三级全自由）HYDRAULIC SYSTEM OF THIRD PIPEL
	1008 三联管路系统（三级全自由）HYDRAULIC SYSTEM OF THIRD PIPEL
	1008 三联管路系统（三级全自由）HYDRAULIC SYSTEM OF THIRD PIPELI
	1009 四联管路系统（三级全自由） HYDRAULIC SYSTEM OF FOURTH PIPE
	1009 四联管路系统（三级全自由） HYDRAULIC SYSTEM OF FOURTH PIPE
	1009 四联管路系统（三级全自由） HYDRAULIC SYSTEM OF FOURTH PIPE
	1009 四联管路系统（三级全自由） HYDRAULIC SYSTEM OF FOURTH PIPE
	1009 四联管路系统（三级全自由） HYDRAULIC SYSTEM OF FOURTH PIPE
	1009 四联管路系统（三级全自由） HYDRAULIC SYSTEM OF FOURTH PIPE
	1101 倾斜油缸TILTING CYLINDER 
	1101 倾斜油缸TILTING CYLINDER
	1102倾斜油缸 TILTING CYLINDER
	1103 货叉架FORK CARRIAGE
	1103 货叉架FORK CARRIAGE
	1103 货叉架FORK CARRIAGE
	1103 货叉架FORK CARRIAGE
	1104 侧移器（选配）SIDE SHIFTER (OPTIONAL) 
	1104 侧移器（选配）SIDE SHIFTER (OPTIONAL）
	1104 侧移器（选配）SIDE SHIFTER (OPTIONAL）
	1104 侧移器（选配）SIDE SHIFTER (OPTIONAL）

